®

FARM EQUIPMENT|

DEARBORN

PLOWS

MOLDBOARD
DISC
MIDDLEBUSTER
SUBSOILER

MASTER PARTS BOOK

ap

DECEMBER 1952

DELISORN MOTORS CORPORATION - BIRMINGHAN  WMICHIGAR

www.ntractorclub.com




DEARBORN 2 osit

MASTER PARTS BOOK

s PREFACE

The purpose of this Parts Book is to present, in conven-
ient group sequence, a listing of all parts which may be
required to service Dearborn Plow_s, Dearborn Middlebust-
er, Taylor Disc Tiller, and the Dearborn Subsoiler.

This Parts Book is divided into six Groups. Group 1 cov-
ers the Dearborn Moldboard Plows, Group 2 the Dearborn
Disc Plow, Group 3 the Taylor Disc Tiller, Group 4 the
Dearborn One-Way Plow, Group 5 the Dearborn Middle-
buster, and Group 6 the Dearborn Subsoiler. A list of models
covered by this book appears as a Model Index on page 4
together with the Group number in which each model may

be located.

December, 1952

DEARBORN MOTORS CORPOIA
2500 EAST MAPI.E R.AB,. BIRMIM R




DEARBORN bt

GENERAL INFORMATION

To insure simplicity and in keeping with a uniform system of parts book preparation this
book has been compiled and arranged according to seven major divisions as follows:

GENERAL INFORMATION - This division contains an explanation of the features of
this catalog plus instructions and examples as to how the catalog may be most ef-
ficiently used.

MODEL INDEX - This division contains a list of all models covered by this Parts
Book together with the Group number in which each model may be located.

GROUP INDEX - This division contains a list of the main groups and sub-groups
into which the Parts List has been separated, together with the page number on
which each of these groups appear.

ILLUSTRATION INDEX - This division lists the figure numbers, titles and page
numbers on which each illustration may be found.

ALPHABETICAL INDEX - This division contains an alphabetical listing of all parts
together with the Group numbers in which each part may be found.

PARTS LIST - This division, which makes up the body of the catalog, lists all the
parts which are available for service replacement, and indicates the part number
and name of each, as well as the quantity required per unit.

In order to simplify the locating of parts, this division has been broken down into
main groups and sub-groups as listed in the Group Index on page 8 For example,
Group 5 covers the Dearborn Middlebuster, and h=s been broken down into three
sub-groups as follows:

Group 5-1 Frame Assembly
Group 5-2 Bottom Assembly
Group 5-3 Coulter Assembly

To further simplify the locating of paris in the Parts List and to insure positive
identification of the part or paris reguired an Exploded View Illustration has been
placed at the beginning of each sub-group. These illustrations are actual photo-
graphs of the various assemblies, sub-a2ssemblies and attaching parts listed in
each sub-group. Each part in every illusiration has been given an item number
which ties it up directly with its respective part number in the Parts List.

NUMERICAL INDEX - This division contzins a list of all parts in numerical order,
together with their part name and pase number on which each part may be found.

INSTRUCTIONS FOR LOCATING PAETS WITHIN THIS PARTS BOOK

By using the various indexes, illustrations and the grouping system employed in this book
any part may be easily located. For example:

1. If only the name or description of the part is known -
a. Turn to the Alphabetical Index and locate the part by description of name in
alphabetical sequence.

b. Turn to the Group number listed and locate the desired part in the Parts List.




DEARBORN Ztbrcist

2. If only the function of the part is known -

a, Turn to the Group Index or the model illustrations in the front of the book
and ascertain the group in which the part is most likely to appear in the Parts
List.

b. Turn to the indicated group and refer to the illustration preceding that group
and locate the desired part on that illustration,

c. Ascertzin the item number of the part desired and locate the item number on
the immediztely following Parts List by using the illustration reference
column,

3. I only the part mmmber is known -

a. Turn to the Numerical Index and locate the part in numerical sequence.

b. Turn fo the pase number listed and locate the desired part in the Parts List,

NOTE:

The following examples =re offered to show the ease and simplicity with which
parts may be located in this book.

1

)

(3)

For example if the paris order clerk or a mechanic wishes to ascertain
the part oumber of the Beam for the Middlebuster he can first turn to the
Alphabetical Index which lists the part he is looking for as Beam to be
found in Group 5-1. By turning to Group 5-1 he will find the part number
of the part reguired to be 103499.

If he is in doubt as to whether the part he has found is the correct part a
check can be made by referring to the illustration as indicated by the
figure number and item number shown in the Ilustration Reference Col-
umn,

For another example, if he wishes to locate the same part but he does
not know the correct name of the part, but does know it is part of the
Frame Assembly, he can refer to the Group Index on page 8. In this Index
he will find the Frame Assembly to be in Group 5-1 located on page 83.
On turning to this page he will find an Exploded View Illustration of the
Frame Assembly heading up this group. By referring to.this Ilustration
he will find the part he wants to be item No. 27. By referring to the
Nlustration Reference column in the Parts List directly following the
illustration he will find the part number listed after item No. 27 to be
103499,

It would also be possible to locate the group which this part was in by
referring to the model illustrations in the front part of the book. Here
on Figure 8 he will find the Beam he is looking for with an arrow point-
ing to it designating that this part can be found in Group 5-1. When the
group number has been determined the same procedure of locating the
part on the illustration and Parts List in Group 5-1 could be followed as
outlined in the previous paragraph.

If the part number of the Beam required is known to be 103499 the num-
ber can simply be looked up in the Numerical Index on page 92. Here
again he will find the part he is looking for can be found on page 83.

It is felt that by careful study of the instructions and examples outlined above and
then by putting them to practice when using the book that you will find this Parts
Book extremely simple to use as well as concise and complete in every way.




DEARBORN ZVbcit

Model No.

10-1

10-1A

10-2

10-8

10-10

10-16

10-16A

10-17

10-18
10-19
10-20
10-21
10-22
10-23
10-28

10-29
10-30
10-31
10-32

MODEL INDEX

Description

Dearborn Plow 14" (PrioriModel) s ¢ cion samas v s 5 ais 5 siait ol 7
Includes - 14" General Purpose Bottom . ....... (10-36 & 10-37)
15-1/2" Plain Disc Coulters w/Jointers. . .. ........

Rolling Landside . . . . . .. .o v v vt v v v v v v (103000)

Dearborn Plow 14" (Prior Model) . . . . v v v v v vttt o e e v e e
Includes - 14'" General Purpose Bottoms . ... ... (10-36 & 10-37)
18" Plain Disc Coulters w/Jointers .. ............

Rolling Landside . . . .. .. v ovivnivvonss (103000)

Dearborn Plow 14" (Prior Model) . . . .. v v vt vt vt o e o ee s
Includes - 14" Stubble Bottoms. .. .......... (10-170 & 10-171)
15-1/2" Plain Disc Coulters w/Jointers . ..........

Rolling Landside . . . .. .. v v v v v s vt o s ne v (103000)

Dearborn Plow 12" (Prior Model) . . . v v v v v v v v e e oo e eee s
Includes -~ 12'" Sod or Clay Bottoms. . ......... (10-41 & 10-42)
15-1/2" Plain Disc Coulters w/Jointers. . .. ........

Rolling Eandside < s suishmanimuraats ves v san (103000)

Dearborn Plow 10" (Prior Model) . . . v v v v vt vt ve e e eeee v
Includes - 10" Scotch Bottoms . ............ (10-162 & 10-163)
15-1/2" Plain Disc Coulters w/Jointers. . ..........

Rollinie A ST e e ©loias s oreii (103000)

Dearborn Plow 14" (Prior Model) . . o oo ts cis aie o2 s s 500 6o s os
Includes - 15-1/2" Plain Disc Coulters w/Jointers ...........
Rolng Landside - o e i e .« eia e (103000)

Less Botitoms

DearbornPlow 34" (Prior Model) 0y, D0 8 ol s o
Includes - 18" Plain Disc Coulters w/Jointers ..............
Follimg Fawelsidn=s 00 5 S L T e (103000)

Less Bottoms

Rotirag Formelemile e e e . s seee (103000)
Less Botioms

Slat Moldboard Botiom Assembly, 14", Front . . ... .. ... 0 o0 ...
Slat Moldboard Bottom Assembly, 14", Rear. . ... .. ... ..o ...
Slat Moldboard Bottom Assembly, 12, Front . . ... .... 000 ...
Slat Moldboard Bottom Assembly, 12", Rear. . ................
Chilled Moldboard Bottom Assembly, 12", Front . ..............
‘Chilled Moldboard Bottom Assembly, 12", Rear . .. ............

Dearborn Middlebuster Frame Assembly . . . . .. .v v v v s s e vn s
Less Botioms, Stabilizers, and Coulters

Middlebuster Bottom Assembly, 14™ _ . . . ... ... .00t itnsnn
Middlebuster Bottom Runner and Bracket Kit . .. ... ... .0 000 ...
Automatic Lockout Kit (For Two-Way PIoW) . . « v v v v v v s v s unnn ..
Coulter Assembly, 15-1/2" (For Middlebuster) . . ... ... ........

5-2
5-2
1-7
5-3




DEARBORN Ztruit

Model No.

10-36
10-37
10-38
10-41
10-42
10-61
10-62
10-63
10-64
10-66
10-80
10-82

10-85
10-86

10-89
10-151

10-152

10-153

10-156

10-157

MODEL INDEX (Cont’d)

General Purpose Bottom Assembly, 14", Front .. ..............
General Purpose Bottom Assembly, 14", Rear ................
Coulter Assembly, 15-1/2" (For Two-Way Plow) *+ =+ e s eeasns
Sod or Clay Bottom Assembly, 12", Front. . .. .........o.uue...
Sod or Clay Bottom Assembly, 12", Rear . . .. .. .. .. .0 euvsren.
Third Beam Conversion Kit, 10", (For Economy Plow) ... ........

Third Beam Conversion Kit, 12", (For Economy Plow) . .. ........

Third Beam Conversion Kit, 14", (For Economy Plow) . . ......... ,

Dearborn Two-Way Plow Frame Assembly. .. .. ..............
Less Bottoms and Coulters .

Standard General Purpose Bottom Assembly, 16", Right,
(For Two-Way Plow) (Prior Model). . . . . . ....o0veunsonn..

Standard General Purpose Bottom Assembly, 16", Left,
(For Two-Way Plow) (Prior Model). . . . .. .o v oe e oe e

DearborniSubsotler sl o oes sioriin: e e rr e e

Dearborn Standard Plow, 10"
Includes - 10" Economy Frame . ................. (10-179)
10" Seoteh-Batlor s csies o ares ity (10-162 & 10-163)
Rolling Landside (Incld. w/Frame)......... (103000)
Less Coulters and Jointers

Dearborn Economy Plow, 12"

Includes - 12" Economy Frame ., ................. (10-180)
12" Economy Bottoms ........... (10-164 & 10-165)
Rolling Landside (Incld. w/Frame)....... .. (103000)

Less Coulters and Jointers
Dearborn Standard Plow, 12"

Includes - 12" Economy Frame .................. (10-180)
12" Sod or Clay Bottoms. .......... (10-41 & 10-42)
Rolling Landside (Incld. w/Frame)......... (103000)

Less Coulters and Jointers

Dearborn Economy Plow, 14"

Includes - 14" Economy Frame .. ...........o..... (10-181)
14" Economy Bottoms . .......... (10-166 & 10-167)
Rolling Landside (Incld. w/Frame)......... (103000)

Less Coulters and Jointers

Dearborn Economy Combination Plow, 14"

Includes - 14" Economy Frame .................. (10-181)
14" Economy Combination Bottoms. . .(10-168 & 10-169)

Rolling Landside (Incld. w/Frame)......... (103000)
: Less Coulters and Jointers

Group No.

1-2A
1-2A
1-3A
1-2B
1-2B
1-6

1-2F

an



DEARBORN Ztbrrst

Model No.

10-158

10-159

10-161

10-162
10-163
10-164
10-165
10-166
10-167
10-168
10-169
10-170
10-171
10-172
10-173
10-174
10-175
10-176
10-177
10-178
10-179
10-180
10-181
10-182
10-183

MODEL INDEX (Cont'd)

Description
Dearborn Standard Plow, 14"
Includes - 14" Economy Frame . .............. ... (10-181)
14" General Purpose Bottoms ....... (10-36 & 10-37)
Rolling Landside (Incld. w/Frame) . . . ...... (103000)

Less Coulters and Jointers
Dearborn Standard Plow, 14"

Includes - 14" Economy Frame .. ................ (10-181)
14" Stubble Bottoms. . . .......... (10-170 & 10-171)
Rolling Landside (Incld. w/Frame) . ........ (103000)

Less Coulters and Jointers

Dearborn Economy Plow, 16"
Includes - 16" Economy Frame .. ................ (10-182)
16" Economy Bottoms ........... (10-172 & 10-173)
Rolling Landside (Incld. w/Frame)......... (103000)
Less Coulters and Jointers

Economy Bottom Assembly, 14", Rear. . .. . . v v v v v v vn v v,
Economy Combination Bottom Assembly, 14", Front . ...........
Economy Combination Bottom Assembly, 14", Rear . .. ..........
Stubble Bottom Assembly, 14", Front .. .. .. ... o0 v v eonno...
Stubble Bottom Assembly, T RBAT 4 v v v vovionm oo & sisis & 5050w Seid

Dearborn Economy Plow Frame, 167 . . . . .. ... .00 vn ...

Dearborn Economy Plow, 16", Sinsle Bottom
Includes - Economy Frame . . - - v o o . oo v s e s .. (10-187)
16" Economy Bottomm - . .. .............. (10-173)
Rolling Landside (Incld. w/Frame)......... (103000)
Less Coulters aad Jointers




DEARBORN Lozt

Model No.

10-184

10-187

10-188
10-189
10-191
10-194
10-195
10-196
10-197
10-198

10-200
10-201
10-202

MODEL INDEX (Cont'd)

Dearborn Economy Plow, 18"

Description

Single Bottom

Includes - Economy Frame . .. . ..o eveenseneenns (10-187)
18" Economy Bottom . ... e v v vuene v oo (10-188)
Rolling Landside (Incld. w/Frame) . ........ (103000)

Less Coulters and Jointers

Dearborn Economy Plow Frame
(For 16™ or 18" Single Bottom). « + v v v v v v v v o v o s on e es s

Economy Bottom Assembly, 18", .Rear, (For Single Bottom Plow). . ..

Jointer Assembly, Long Blade

(For Economy Plow Coulters). ......

Middlebuster Bottom Assembly, 12", (Prior Model) . ............
Economy Bottom Assembly, 18", Left (For Two-Way Plow). . ......
Economy Bottom Assembly, 16", Right (For Two-Way Plow) . ......
Economy Bottom Assembly, 18", Left (For Two-Way Plow). .......
Economy Bottom Assembly, 18", Right (For Two-Way Plow) . ......

Dearborn Two-Way Plow, 16", (Prior Model)
Includes = Frame; . .c ow cioie i oialotesarm b o oo o0 .(10-82)

16" General Pur
16" General Pur

pose Bottom, Right . ........ (10-85)
pose Bottom, Left . ......... (10-86)

Less Auto. Lockout and Coulters
Dearborn One-Way Plow; 8 = 22" DISC. c oo tie cieisoie cioisiorsicisie sssis

Middlebuster Bottom Assembl

Dearborn Disc Plow, 26" Disc

Vild2% g5 i i et e o

...........................




DEARBORN tbcf

Group No.

1 |'l|J'T”'|_”|_”'|-lu_l
MNNNMNH:—-HwL
Or QHEOQE>> UQwk

Il—il—t)-ll—'il—‘l—ll—lh-ll—*b—il—ll—lln-ﬁb-‘l-ﬂl—l
U
=] h U1 B O WM

KI\DNt;-'I ™o

L]
@ b =

1

e o

vh-pf-rh [
WL DI

[=+] U'l(‘i)'lul o
[ o R

GROUP INDEX

Name

DEARBORN MOLDBOARD PLOWS (*STANDARD,
ECONOMY, AND TWO-WAY)

Frame Assemblies
Frame Assembly (Prior Model) . ... oo v v v v vv v v s
Frame Assembly, Double Bottom Economy Plow . .. ...
Frame Assembly, Single Bottom Economy Plow. . .....
Frame Assembly (Two-Way PIow). . . .. e v v v v v v
Bottom Assemblies
General Purpose Bottom . . . . .« . v v i v it i aa i
Stubble Bottom . . . o v v v v v o vt v v s s s et e e
Sodor Clay Bottom . . .. v vt v v v e s v vnaeesnnenn
Scotch Bottom . . v v v v et s s s s e s s enosasaenssscs
Slat BOttOmM . &+ v v v v v v o o v v s s s s s s s s s asasoosas
Chilled Bottom . . . v v o v s v s v v s s o a v s nnm s oo
General Purpose Bottom, (Two-Way Plow) . .........
Economy Bottom . . .. ..cov v en oo vencnonnens
Coulter Assemblies
Coulter and Jointer Assembly (Prior Model). . .. ... ..
Coulter and Jointer Assembly . ........ 000
Rolling Landside Assembly . . ... ...
Weed Hook Assembly . .. v v v v v v v ot m i v i n e oo v
Third Beam Conversion Kit . . . .. .o v o v v v v oo vt oo oo
Automatic Lockout Assembly . . . ... 00

DEARBORN DISC PLOW

Frame Assembly . . . . .o v v v v vt mn s v an ot eaessen
Disc Assembly . .. ot v v o v vversoernornossesenas
Tail Wheel Assembly . .. .o v v v v v oot v enn oo veens

TAYLOR DISC TILLER

Frame Assembly . . . v v v et vt oo nsesssaracsensean
Disc and Bearing Assembly . . . . v v s s v v i e n i n e
Furrow Wheel and Controls . . .« c .o ot v ee e ssnns
Land Wheel Assembly (Prior Model) . . . .. oo v e v v v v v vt

DEARBORN ONE-WAY PLOW

Frame ASSembl¥ - . = « c ¢ e e vt v v v s sssonnanesnessss
Discand Gang Assembly . . . . . .. ot v vttt n e
Coulter ASsembBly. cccccceecotssromosnsanoesansee

DEARBORN MIDDLEBUSTER

Frame ASsembly - - - ¢« c o c s v s e s vt et a0 s
Bottom Assembly. c c c cc s e ccueersoocosaossns s
Coulter ASSEMDbIY . - - c c e e e o n v e ecantsareaenons

DEARBORN SUBSOILER. . .« « oo vt s v v v v sssnnnons
NOTE: *The Standard Plow is made up of an Economy Plow

Frame and 2 Standard or conventional type bottom,
such as listed in group 1-2A through 1-2E,

Page No.

27
29
31
33

36
36
38
40
42
45
46
49

52
54
56
59
61
62

65
66

70

75
i

8
80
81

83
84
86

88




DEARBORN SAtbcrst

Figure No.

1
2
3
4
4A
5

5A
6

9A

10
11
12
13
14
15
16
17
18
19
19A
20
21
22
23

24
25
26

ILLUSTRATION INDEX

Name

DEARBORN PLOW (Prior Model) . .............
DEARBORN ECONOMY PLOW, Double Bottom .....
DEARBORN ECONOMY PLOW, Single Bottom......
DEARBORN TWO-WAY PLOW (Prior Model) ......
DEARBORN TWO-WAY PLOW ... .........c00.
TAYLOR DISC TILLER (Prior Model) . . .. .......
TAYLOR DISC TILLER [ < S e sivis v o v aims o s
DEARBORN DS Py W el si=sie s, iinyiv. v so:-e
DEARBORN ONE-WAY PLOW .............. ’. -
DEARBORN MIDDLEBUSTER............. o B

DEARBORN MOLDBOARD PLOWS

Frame Assembly (Prior Model) . . .. ... 0o
Frame Assembly, Double Bottom Economy Plow. . . ..
Frame Assembly, Single Bottom Economy Plow .. ...
Frame Assembly, Two-Way Plow. ..............
General Purpose and Stubble Bottom. . ...........
S0d-0F 'Clay BOWOM o « s aie & sinie wacmie eriminie oo iolbats
Scotch BotlomMu v cwve s s & sers oaree wieene] sheeliaepisygs
Slat Botboxvvov v wialisiy wwn @ avi § aisis ¥aets eheTers simts
Chilled Bottony & .w s i = sialie o el saisimieliaiz e oets
General Purpose Bottom, Two-Way Plow. . ........
ECONONY BOtTOM . v v powise siwim o somoe wiadml el et e et
Coulter and Jointer Assembly (Prior Model). . ... ...
Coulter and Jointer Assembly . ................
Rolling Landside Assembly . . . .. . v v v v v v v v v v n v
Weed Hook Asgembly v o 8% s awn sewE R s s
Third Beam Conversion Kit. . . .. ... .... ... ...

Automatic Lockout Assembly. .. .. ..o v v v v

DEARBORN DISC PLOW

Fravie ASSemibl¥ . o« v eceie 2 sisin siaipie sisoe o sims o sinie
Dise Assembly Vs o i scaves seners svea w sws s S
Tall Wheel Assembly . .o vivve vismis avoii o s o e

26
28
31
34
36
38
40
42
24
46
48
52
54
56
58
60
62

64
66
68

0



DEARBORN Ztlrct

Figure No.

27
28
29
30

31
32
33

34
35
36

37

ILLUSTRATION INDEX (Cont’d)

Name
TAYLOR DISC TILLER
Frame Assembly. . ............. . N
Disc and Bearing Assembly. ............ sl sieliEIE e
Furrow Wheel and Controls., ........ Gl AR SR dea

DEARBORN ONE-WAY PLOW

Frame Assembly....... S S ¥ R W SR SAGEE FE i
Disc and Gang Assembly. . . .. R L R
Coulter Assembly . ...........

DEARBORN MIDDLEBUSTER

Frame Assembly. . . v v v v v v v nnnn.
Bottom Assembly. ....... s Wae ¥ S RS e s .
Coulter Assembly . . ... vii e i e miene eue Bl R

DEARBORN SUBSOILER

Subsoiler Assembly . . .......... P S

Page No.

70
72
T4
76

8
80
81

82
84
86

88

10




DEARBORN 2wt

ALPHABETICAL INDEX

~ PART NAME GROUP NO. PART NAME GROUP NO.
—A— BRACES Slat Poltom: : vaan vsian v vey daban 3 1-2D
ARM, Adjusting, PIow. . . ........... o e O :
ARM, Automatic Changing. .. ............ SERSREEE R EL GECOL BAT . ., cioie s vivine winiwie wiees 4s Sl
ARM, Control, Furrow Wheel . .. .......... I D LD . oo e widies s e Ael
ARM, Coulberss, « o & 5% 5 5655 5 mm o » 1-3A, 5 S IR BIE HOK. - <vied wis wiaie s nne o ik
ARM, Draft Bar. . . . oo oo oo e, 3_3 BRACKET, Adj., Land Wheel. ............. 3-4
ARM, JOINtEr « . oo vvvoeeeesnnnnn, 1-3A, 1-3B | BRACEET, SAd]., PIOW . ocv v oo v vrvnnnsns HELA
ARM, Locking, PIOW. . . . . o v v vvve e nnnnn 11 |PEACEERRERESREREATE < ocivc oo s s =10
ARM, Rolling Landside. . ................ 1-4 o et RS R R 2-2
ARM, StabiliZer. . ... .................. 4-1 | PEACEEBEESSIERREC el o0 s oes o s o0 o
R h 4o | BRACKEE i B e L0 0] (.o nvinre v 5-1
AXTE,, Fb505 WHESL: o » s1er0rs srsisms siomsts sn 3.3 |BRACKET, Moldboard . . ...........o0u.. 5-2
BRACKET; Moesting; PASERTR = il s o s 2-2
=B BRACKET, PlowStamlle = 0o s> oo i olioi s 2-1
BAR, ContEol 4 vams & oy & soh 5060 % LE@E ik 3-3 | BRACKET, Runner i el ol e 5-2
BAR, Draft. i ccoe soai o nem s ome v aos s sis 3=3 | BRACKET, | Scrapey: A suus i i o 3
BARY WPAMNE . o ouemcs smmimie wison & sl s s o s 4-1 |BRACKET, Tail Wheel Carrier ............ 2-3
BAR. I 5o 5 s o stwowin wimins  wiais & s & i 2-3 | BRACKET; “I’ Framex dbie s ns: s aai: 1-1D
BAR, IO sy« ware s wave™ weas vl & 695 5 6 5-1 | BRACKET, Top Link . ....... 1-1A, 1-1B, 1-1C, 6
BEAM; Disc Plaw ; 5 i/ s 6ini 606 5 603 = s 2:1 |BRACKET, Tractor o messeieelin s bl ,1ih e e 1-17
BEAM, Middlebuster . . ................. 5-1 | BRACKET, U-Boltii s i saits o 1-1A, 1-5
BEAM, PIOW.. . ..o s o simsm o wimie & smsse o sie 2-1 |BRACKET, Weed Hook . . . . . ... .......... 1-5
BEAM, Two-Way Plow . . .........00o0... 1-1D |BRACKET, Weight BoX. . . . .. vt v v nvnen s 4-1
BEARING; Dise GaNg ves ¢ vdiein waes & vss 5 o 4-2 |BUSHING, Ball Stud . . . . .o v v v v e e 1-1D
BEARING, Taylor Disc. ........... 3-2, 3-3, 3-4 |BUSHING, Coulter Hub. . . .. ... ..0vvvun.. 1-3A
BLADE ASSY., Jointer............. 1-3A, 1-3B |BUSHING, Subsoiler. . ................. fena 1 B
BLOCi{, SWAVEL oo v w5 sviens = svave s sevmsr wete 3-3 e
BOLE:  GanE: e & vaie 5 ool & 05 & 0i% 5 3-2, 4-2
BOTTOM ASSY. (See Model Index) . . . ....... wun || CABEE, WARCaEein « dioivs 5 vios BRREG s & 4 1-1D
BOX ASSY., DiSC PIOW. « « v oo e s s .. 9.2 |CAP, BallStud ..........oonvevennnn. 1:1D
BRACE, Bottom Landside . . ............. 1-3G. |CARy BEAHIE, vuie & vios « sotnre maimis waiie o o triB
BRACE, Middlebuster Bottom . .. .......... pog [CAR; BOarigiBOX.: « wione » s s gasans wameis 5 v 2ed
e 1-2A, 1-2D, 1-2E, |CAP, Coulter Hub ... ............... 4-3, 5-3
> ' 1-2F, 1-2G |CAP, TailWheel Hub . . . . . .. ov e e v v .. 2:3
BRACE, Moldboardto Beam ......... 1-2B, 1-2C |CHAIN ASSY., Coulter . . ............... 1-3A
BRACE, Plow Beam. ... .... 1-14, 1-1B, 1-1C, 1-6 |CHAIN, Safety Pin . : ..c: + o siinlicbiae i 2-1




DEARBORN 2t

ALPHABETICAL INDEX (Cont’d)

PART NAME GROUP NO. PART NAME ER0TP NO.
CRISEL L SUBSOIIET . civiu v svoni s smn ¢ oot & 555 ws 6 —G—
CLAMP ASSY., Cable ................. 1-1D GASKET, Coulter Hub, . . .. .. .. O
CLAMP, Coulter Stem .. ............... 1-3B GASKET, Retainer Plate. . ....... .. 23 34
CLAMP, Pivot, Weed Hook . .............. 1-5 | oy ARD, Trash ........... ..o NN 4
CLEVIS, Arm Chain. ., ................ 1-3A |
CLEVIS, Weed HOOK. . « wsue s aiviv svas 6in s o 1-5 —H—
COLLAR, Coulter Hub .. ............... 1-3A | ANDLE, Throwout. ... ......... i o
COLLAN, OOt 5 sevs Hes 3 &8s e » rinve » wio 1| HANGER, Bearing . ... ... ..o L1
CONE, Bearing . . ............... 2-2, 2-3, 4-3 HANGER, Gang . .................... . 22
COULTER ASSY. (See Model Index) . ...... .. """ |HEEL, Landside . .............. . . 1-2F, 1-2G
COUNTERBALANCE, Dise PIoW. «wx v viais & s 2-1 | HINGE, Furrow Wheel .. ............ . .. 3-3
CRANK, (Eand Wheel: cuw 4 v 5 055 5 555 5 st 3-4 HOOK ASSY., Weed .. .................. 1-5
CUR,, Beartng .« -0 & iwis & iois 24 203N E4 S | moG, Beating: . .. s e s iy e 4-2
B HOUSING, Pipe.........oouuumnnnnnn.. 3-2
HUB ASSY., Coulter. . ...... 1-3A, 1-3B, 4-3, 5-3
DISC, Adjusting. ... ... vv v ivennnnn. 1-1A HUB ASSY., Furrow Wheel. . ........... .. 3.3
BISC, COMMRE .« v cag & 1-24, 1-3B, 4-3, 5-3 | o0 ASSY., Land Wheel. . ... .......... o
DISG, DISCIPIOW '« a5 sivii 5 a0sEis S an) Ry 2-2 HUB ASSY., Tail Wheel . . ............... 9.3
PISC  DISC-THIOr: J55 5 e e woncenBliliss gl Sl 3-2 HUB, Rolling Landside . . .. .............. 1-4
DISC & HUB ASSY., Coulter. . .. .. 1-3A, 1-3B, 5-3
DISC, One-Way Plow . . ................. 4-2 =¥
DRAW ROD,. SHATE. i & oo oo i & i MNP ASSY. ..o wasin enies shies sies s s 1-3B
= —L-
EXTENSION, Moldboard . - - - - . - - . 1.24 LANDSIDE ASSY., Rolling. . .............. 1-4
EYEBOLT ... .o A rarous 1-1D, 1-2D, 2-2, 2-3, £-1 LANDSIDE, Bottom .. ... 1-25, 11':9‘%,11'_22(%11' _22%
EYEBOLT, Coulter Stem. ... 1-1A, 1-1B, 1-1C, 1-6 LATCH, AutO . ...\ oo, i
o LATCH, Throwout Lever ................ 1-7
LEVER, Throwout..............00..... 1-7
FLANGE, Coulter Hub . ... ... 1-3A, 1-3B, £-3, 5-3 LINK, Balance. ... ............... . . 12ib
FOOT, Beam, ... ..« vl B Tockiig Arm . ... ... ... .. i-1D
FOOT, Middlebuster . ... ... Sl OREEEER >2 | LOCATOR, Link Pin ... .... 1-1A, 1-1B, 1-1C, 5-1
FOOT, SubSOIIer : .v o o ivls o i e 6
FORK, Coulter . . . .. f o s e 1-34, 1-3B b
1-2A, 1-2B, 1-2C, 1-2D, 1-2A, 1-2B, 1-2C, 1-2E,

FROG, Bottom . .......

1-2E, 1-2F, 1-2G, 5-2 1-2F, 1-2G, 5-2




DEARBORN Stbers

ALPHABETICAL INDEX (Cont’d)

PART NAME GROUP NO. PART NAME GROUP NO.
_ —N— SHARE, (See Share Ref. List, Page 90) . . et @ -—
NUT, Housing . . « « v v v vt vevoenennennn 2.9 |SHEAVE, Beam. .. .. «c oo st oe s nssns 1-1D
p SHEAVE, “Y’? Frame. .. .. ..cooceeoeves 1-1D
SHIM, Moldboard. . .. .« cv e e 1-24, 1-2B, 1-2C

PALM, JOIEE o4 » wovcs simmin vaims snie 1-3A, 1-3B
SHIN ASSY. .- voorevesnensnses 1-2E, 1-2G

PIN, HINZE o o o v e e v eosooosonansssonas 3-3
|SLAT, Moldboard . ....c.cccnen 1-2D

PIN, Hitch . . .. .ccovevnreneannneens 3-4, 6
SLEEVE, Bearing Retainer . . . ... . ... .. 4-2

i 1-1B, 1-1C, 1-1D,

PIN, Link. .....0ccconee.: * "3-4"4.1, 5-1 |SLEEVE, Coulter Hub .........cocceoves 5-3
PIN, Safety. . .+ oo e e e u s aimmecanonoices e 9.1 |SNUBBER, Cross Shaft. . ..........- 1-1B, 1-1C
PIN, SPring. . + « oo v v oo s e v ececenanne 1-1D,1-7 |SOCKET, Eyebolt - . . - - - o ooin soeee oo 2-2
PLATE, Attaching (Strap) . ..1-2A, 1-2D, 1-2F, 1-2G |SPACER, Carrier TETALE woos oo o DU 2-3
PLATE, Bas€......cccoueecvvecnnncnecns 9.1 |SPACER, Coulter Axle. . .............: .. 4-1
PLATE, Grease Retainer . ............ 3-3,3-4 [SPACER, DisC. . . . .- - - cccoencece e 3-2, 4-2
R SPACER, Fook - - - C c- - Saeiette=ioteto oioys 5-1
SPACER, TOTE < v cx <ioies = mie whelespisiiataicaie 1-3B

RETAINER, Grease . . . ... v v v e ennnnes 2-2, 2-3
SPACER, Arm & Beam. . . . .. oo oev v 1-1D

RETAINER, Tine€. ... ¢ covuvmavossaensnn 1-5
SPACER, Of18€al ..o cooievneness 3-2, 3-3, 3-4

RING, SNap. . .. s cvsvennosnsaonecensnn 4-2
SPACER, PiDE. s o v oo v e vvvmenseneennns 5-2

ROD, Depth, Adjusting . . .. ... o vouevennn 3-3
SPACER, Rear Brace. . .. ... ...t ouncnns 1-6

RUNNER, BOOM. « o« ¢ o o e vosnvasssons 5-2
SPACER, Retainer. .. ........ccorceon 1-5
- T SPACER, BhEAVE « « s s o's saies mmims v s s s 1-1D
SCRAPER, DisC. . .« v v e v s v v o s e eeens 2-2, 3-1 |SPACER, Strut . v v v e s s 5-1
SCRAPER, Furrow Wheel . ........... ... 3-3 |SPACER, Support. . . -« + « v oo me v 1-2D
SCRAPER, Land Wheel. . .. ... ...covuuenn 3.4 |SPACER, TieRod . ........... 1-1A, 1-1B, 1-1C
SCRAPER, Rolling Landside .. ...........- 1-4 |SPACER, Top Link Bracket. ... 1-1A, 1-1B, 1-1C, 6
SEAL, DUSL. « « v« e e evnevannnnannnson 5-3 |SPINDLE, DiSC . «cv v v v vevassonsonenns 2-2
SHAT, Felt. . «reme vione vwvs saassoes e 9.2 |SPINDLE, Rolling Landside. .. .........:.. 1-4
SEAL, Grease. . ... .-« «tsoossnessns 4-2, 4-3 |SPINDLE, Tail WHEEL: siases sumieoe wiwwie w Fsga i 8 2-3
SEAL, Oil (Felt) .. ...cccvveennns 3-2, 3-3, 3-4 [SPOOL, Bearing. ........cceocoenceecc s 4-2
SEAT, Coulter Stem........ 1-1A, 1-1B, 1-1C, 1-6 |SPRING, Auto. Lateh . .. .. civv v 1-1D
SHAFT, Beam. . ... coceosavosossonns 1-1D |SPRING, Coulter .. .. .. ... ueevenenan 1-1D
SHAFT, CrosS. . « = os v vo o =« 1-1A, 1-1B, 1-1C, 2-1 [SPRING, Handle . . .o oo oie o sisiis 5 Siniensnsiokels 1-7
SHANK, Subsoiler .......-....cotccvnccns 6 |SPRING, Tail Wheel Adj. ................ 2-3

13



DEARBORN ZMocist

ALPHABETICAL INDEX (Cont’d)
PART NAME GROUP NO. PART NAME GROUP NO.
STAND, PlOW ..o oo v oo eeeeee e, 2-1 — W=
SELMY COUer. | v woene e soemm & 1-3A, 1-3B WASHER, Bearing . .. ........ ... oo ... 4.9
STRUT, Middlebuster. .. ................ 5-1| WASHER, Disc End . . o .« ..« ..., ... 22 42
STRUT, Top Link. ........... ... 2-1 WASHER. DIS¢ SPACEL ..vvv soevi s cmiinas 3-2
STRUT, Welght Box . ......ccoeeiiiensos 4-1|WASHER, Retainer. .............. 3-2, 3.3, 3-4
STUD, Ball. . ..oovvvvnnnnnnnnn., 1-1D | \wASHER, Thrust. . ......ooononn.... 1-2, 2-2
SUPPORT, Land Wheel. . . ... ... ..o uu.. 3-4 WHEEL, FUTTOW  » « v v v v v oo oo e e 3.3
SUPPORT, Pin (Bracket)................. 1 WHEEL, Land. ... oovoeennnnn, 3-4
SUPPORT, Slat:..............oouiinn 1-2D NonERL, FRolling Landside. o cq . 5ons .o 02 1-4
BWIVEL, Ceanle o vass 0@ Haisi iion oamn 3-4 |\WHEEL, Tail (Furrow Wheel) . . .. ......... 2-3
—T— WRENCH, Eye Bolt . . ...........o.0... 1-1D
TAB, Coulter Spring . ................. 1-1D
TIE ROD, Frame. ......... 1-1A, 1-1B, 1-1C, 1-6 —¥=
TINE, Weeld-Babk: cav 3 wan 3 aaic s dom s Sae s 3 1-5 |[YOKE, Furrow Wheel Hinge. . . ............ 3-3
) A
U-BOLT, CrossShaft ................. 1-1A
U-BOLT, Coulter AxIe . .. ...v'vnesennnn, 4-1
U=BOTETWEedHOOK | e wowiei veils sieis 3% 1-5

14



DEARBORN bt

(TePOIN I011d) Mold uJdoqJead - | aan3tg

Tl dNO¥D

vE-L dNOXO

pL dNOHO

Yi-L dNO¥O

15



DEARBORN bzt

e 1 dNOuO

woypog a[qnog ‘Mofg AWouody UIoqIe3( - z 9InSig

L1l dnoyo

DL dNOYD

¥-L dNo¥o

91 dNOYD 33S— LI NOISYHIANOD WV3d QdlHL




DEARBORN LW ovit

2e-1 dNOY¥o

woyog o18uIg ‘Mo[g Awouody uloqaeaq - ¢ aIndLg

Dl-1 dNO¥9 9Z°1 dNO¥D

¥-l dNO¥O

17



DEARBORN Ztbcist

(TepoIN I01ag) mold Aem-om], uroqaeaq - § oInSig

d€°1 dNoyo

(/

4z-1 dNO¥O

: L dNOYO
al-L dnoyo gy

12



DEARBORN Vst

Q71 dNOYO

Vel dno¥o i oL dNOWO

mord Lepy-oM], uroqaeaq - Vi oandrg

-

|~

| al-t dno¥o

i

/

>

al:l dno¥s

19



DEARBORN Lt

£€ dNOYD &

(TopPOIN 1011 ) JB(ILL 9S1Q JI0[ARL - G 94ndig

F-£ dNO¥D &€ dNOHS

LG dNOYO

]

20



DEARBORN bt

€€ dnoyo

I9[[LL 9S1Q I0TARL - VG 9an31g

@€ dNOND

n



DEARBORN /st

-2 dno¥o

L= dNO¥D

MOTd oS1Q uloqJeaq - g aanSig

T dNO¥O

2T dNOYoO

& T dNOYO

1 dNO¥D




DEARBORN 2t

€¥ dno¥o

Morg Aem -ouQ ugoqresq - L 2andig

¥ dNO¥O

L% dNO¥o




DEARBORN 2w

1§ dNO¥D

€% dNOY¥O

J9)SNQIIPPIA UIoqIes - § 3InS1

€6 dNOYO

1§ dNO¥O

24



DEARBORN SZtbcwrst

EXTRA EQUIPMENT

Not shown on Master Illustrations
- Refer to Group Illustrations -

GROUP NO.
Moldboard Extension ..... A T e e wLb 1-2A
Weed Hook Assembly ioc s adv cele e mitenoinge oiliotteratalahare 1-5
Third Beam Conversion Kit (For Economy Plow). .. .... 1-6
Automatic Lockout Kit (For Two-Way Plow) . . ........ 1-7
Middlebuster Bottom Runner & Bracket Kit .......... 5-2

Pearborn:Subsoiler ;.o & wes s anrés eisie s aale @ s 6 - 6

25



DEARBORN MOLDBOARD bzt

17A 17 12

Figure 9 - Frame Assemtly (Prior Model)

26




DEARBORN MOLDBOARD Zbust

Group 1—DEARBORN MOLDBOARD PLOWS

9 PART NO. NAME AND DESCRIPTION QTY.
REQ.
Group 1-1A—FRAME ASSEMBLY (Prior Model) =S|
1 |103017 BRACKET, TOP LINK, w/Bushing, 10" LH, or 14" RH . . . . . ... ... .... 1 1
2 | 103018 BRACKET, TOP LINK, w/Bushing, 14" LH. . . . ... oo v e s ceeeneennns 1
- | 103019 BRACKET, TOP LINK, w/Bushing, 10" RH,or 12" L &R ... . ... ... ... 12
3 BOLT, 5/8" - 18 x 2-3/8" Hex. Hd.
4 LOCKWASHER, 5/8" Bracket 10 Beam B e 2122
5 NUT, 5/8" - 18 Hex.
6 | 104376 SPACER, Top: Link Bracket. . . .3 ... jond ool s Ul O o & 2 L8 L o |
T 103029 LOCATOR,; Linch Pift. v voi s isasl shonshs P S - LAY,
8 BOLT, 5/8" - 18 x 3-3/8" Hex. Hd.
9 LOCKWASHER, 5/8" Bracket to Spacer to ILocator. . . .. ... 111
10 NUT, 5/8'" - 18 Hex.
11 103090 SPACER, Tie Rod, 10" .5 i siv.s oheco D b D L 1
11 103088 SPACER,; Tie Rod; 12", 4 ol e e e 1
11 | 105143 SPACER,; Tie Rod, 1400 = - iaie o . o . 1
12 |103089 TIE ROD, Frame, 0 e s e 1
12 | 105103 TIE ROD, Frat e, B e 1
12 103085 TIE ROD; Frame; 12 e e oo 1
13 LOCKWASHER 5/8"
14 NI}T 5/"—18Hex. }TleRDdtDBeam ------------------------- 1|1 1
15 | 103038 BRACKET, Cross Sholl JT Snll-asssssems -~ W88 L 1 L[ Lol i
16 104313 SEAT, Coulter Sitem (104974 Op&iomal) . . . . . . . . _ . . oo mr i nnnns 2 12 |2
17 | 104306 EYE B e e e = = — = .= o = S oo cmonvreeenns 212 (2
17A DT e i e R it i S et e 212 |2
18 LOCKWASHER, 5/8" | =
19 | NUT, 5/8" - 18 Bex. Case Hr-i_f Seat & Eyeboltto Beam . . ............ 4 14 |4
20 103030 BRAMN, St (e e _ . . _ . . . ... ittt e 1. 1L 13
21 103031 I e e aie Sle ois = olels e e e e e v e e e O e A |
22 | 104475 BOLT, 5/8" - 18 x 2-5/8" Button Hd. Flat Side (Upper) 212 1|2
23 BOLT, 5/8" - 18 x 2-1/8" Baiton Hd. Flat Side (Middle) 22 |2
24 LOCKWASHER,_ 5/8" Erogito Beam, . ae 1|4 1y g
25 NUT, 5/8™ — 18 Hex. 4 (4 |4
26 |103033 B R A R e e e ol sharaie & seie & o604 % 055 6 W e B 5 B 1
26 103034 B R A B e e s v 5o s & 5 es & &ls7e s aisie b e b e s 1
26 103035 BRACE, Boamm % | . e 1
27 BOLT, 5/8" - 18 x 3-5/8" Hex. Hd. - Brace to Short Beam............. 1)1 |1
28 BOLT, 5/8" - 18 x 3-3/8" Hex. Hd. - Braceto Long Beam . . ........... 2 |12 |2
29 LOCKIEAS TN ST, s biie s wrein s siews vialn § slene v s B SIATE 3|3 |3
30 NUT, SRS | . .. . . e cioss ovos oimsie o oies s iies s oivns 3133
31 [103040 BRACKET, AGiosting DiSC . . . v vttt ittt ittt et se s s nnnennn 11 |1
32 103045 B A R R o s & it s & onie o onie v some = mimin i s e miene st et e 1)1 |1
33 [103042 DISC, AdJusting, €rosS Shaft . . . . .. .o o vt v oo noenneenonessenns 11 |1
34 |103041 U-BOLT, Cross Shaft Adjusting Disc, 5/8" - 18 . . . .. ... v eenrs 1 (1|1
35 [103039 U-BOLT, Cross Shaft, 5/8" - 18 . .. ..ot n s eeemeeee e O
36 LOCKWASHER, 5/8"
o NUT, 5/5% - 15 Hx }U—Bolt ................................ 4 (4 |4

27




DEARBORN MOLDBOARD Ztbcst

loll lzll 16!!

14“

Figure 9A - Frame Assembly, Double Bottom Economy Plow

28




DEARBORN MOI.DBOARD%JP

F;ﬁ' PART NO. NAME AND DESCRIPTION QTY. REQ.
10" 12" 141? 1611
Group 1-1B—FRAME ASSEMBLY, For Double T
Bottom Economy Plow SR
o (=) o o
— — — —
Models 10-179 FRAME ASSEMBLY, 10" ................ 1
10-180 FRAME ASSEMBLY, 12" ... ........c..c... 1
10-181 FRAME ASSEMBLY, 14" ... ............. 1
10-182 FRAME ASSEMBLY, 16" ................ 1
1 | 104371 BRACKET, Top Link, w/Bushing, R.H. . . ... ..0vuuununn. B R O
2 | 104372 BRACKET, Top Link, w/Bushing, L.H. . .. .....vueennnn.. 1| 1
2 | 104373 BRACKET, Top Link, w/Bushing, L.H. . ................. 1 1
3 BOLT, 5/8" - 18 x 2-3/4" Hex. Hd. | [ ot mand Bracket
4 LOCKWASHER, 5/8" to Shim and Beam 2 |2 |2 |2
5 NUT; ‘578" - 18 Hos (USSR [ 0 S5 DX oie o v
6 | 104376 SPACER, Top.Link Brackeb vt i i cuman s v sis e o visis 1 1 1 1
7 1103029 ir 1 MU LRI RIS 2 o - S = s o siein O B O O, 1 1 1 1
8 BOLT, 5/8" - 18x3-1/4" Hex Hd. |g 000 000
4 LOCKWASHER, 5/ tc? Brackets 112 1114
10 NUT, 5/8%F="18Hex: | b lamaiaeaatieies = vine & 2o
11 |105144 SPACER, Tie Rod, 3/4" x 1" X 8-1/4". . . o oo oo vevnvnenn. 1
11 | 105143 SPACER, Tie Rod, 3/4'"x 1%x 100 il SO0 o 1
11 | 104304 SPACER, Tie Rod; 8/4" X 11 x 12t e ol s s 1
11 | 105145 SPACER,; Tie Rod, 8/4"x 1" x 041 m e e e 1
12 | 105100 TIE ROD, Frame, 5/8" - 18 x 13" Hex. Hd. . . . . . o o - v o v ... 1
12 |105102 TIE ROD, Frame, 5/8" - 18 x 14-1/2" Hex. Hd. . . . . . ... .... 1
12 105104 TIE ROD, Frame, 5/8" - 18 x 17" Hex. Hd. . . . . » » o o oo o v o n. 1
12 |105106 TIE ROD, Frame, 5/8" - 18 x 19" Hex. Hd. . . . . . . . . . ... ... 1
13 LOCKWASHER, 5/8" ] ...
14 NUT, 5/8" - 18 Hex. }TIE Rods torBeams i+ oo -laemoiC oo 1 1 1 1
15 2 SHIM i wion 5 S o abis 5 o 5 v 5 o el o
. 16 |104375 SHAFT, Cross, w/Pin (Pin at Left EndOnly) . ............. 1 1 1 1
17 [104383 PIN; TR G50 o i o mimim e mmmens = some Tl sl SN 1 1 1 1
18 LOCKWASHER, 5/8" | ...
19 NUT, 5/8" - 15 Hox. }Pll‘l t0 Shafl . .. .. o viore e . 1 1 1 1
20 |104310 ARM, AQJUSHNG. . .\ o oo e e e e e e e e e 101 |2 |4
21 SPACER, Adjusting Arm (Replace w/5/8" Lockwasher) .. .. ... 2 2 2 2
22 NUT, 5/8'" - 18 Hex. - Arm and Spacers to Bracket. .. ....... 2 2 2 2
23 |104313 SEAT, Coulter Stem (Optional Pt. 104974) . . .. ... .. ... ... 2 2 2 2
24 (104306 EYEBOLT, Coulter Stem. . . v v c v v v v v v v oie oaeimomioe o onns 2 2 2 2
25 BOLT, 5/8"~ 18 x:2-1/4" Hex: & ; s o ¢ ioiEEnEE. . 2 | 2 1212
26 LOCKWASHER, 5/8"
o7 NUT, 5/8" - 18 Hex. Case Hrd.} Seat & Eyebolt to Beam . . .. .. 4 4 4 4
28 104344 SNUBBER, Cross Shaftand Bracket . .. ........0000 v, 2 2 2 2
29 1104302 BEANE Shorti(Right:Side) « & vaiv v vas » selfs e sislo o saies s 1 1 1 1
30 (104301 BEAMESFoNSHINEEE S1de) < v ¢ vais 5 aiai s aiohersdote o s o s6is75 s 1 1 1 1
31 (104474 BOLT, 5/8" - 18 x 3" Button Hd. Flat Side
32 LOCKWASHER, 5/8" Frog to Beam . . . . . g8 tala
33 NUT, 5/8" - 18 Hex.

29




DEARBORN MOLDBOARD ;25504

FIG.

9A PART NO. NAME AND DESCRIPTION QTY. REQ.
10" 12n 14” 16“
(=21 —
Group 1-1B—FRAME ASSEMBLY (Cont'd) =S |8 |
S| | & | &
i i — v
34 - [ 105091 BRACH, Beatl i s 630005 200 & 105 5 somsn mimsers siane o siansis e o 1
34 | 105092 BRACE, BRAI . ioviiis siabiis wisla's w7 & sias § o' 5 675% % s0ais s 1
34 |104331 BRACE, BEBHE o ot e o savs 5 5o 6 00 & S5 i o 1
34 |104333 BRACE, Bepti., AUSoBl W 88 e s b &t o sl 5. shaod o arets o 1
35 BOLT, 5/8" - 18 x 3-3/4" Hex. Hd. - Brace to Short Beam. . ... 2 2 2 2
36 BOLT, 5/8" - 18 x 3-1/4" Hex, Hd. - Brace to Long Beam . . . . . 2 2 2 2
37 LOCKWASHER, 578" : 5 s o vain o i Saisii 5 a8 5t 3 o « 4 4 4 4
38 NUE, ‘D/8E TBHERS & ccvis & weod savavs wasmd Aty SHS 605§ & 4 | 4 | 4 | 4
-< |103000%* LANDSIDE ASSEMBLY, ROINg . .. ... ou v esmmnnnn. 1 1 i 1
NOTE: The Economy Plow shown (Figure 9A) has a 14" Frame and is as-

sembled as illustrated. The 10", 12", and 16" Frames differ in

assembly procedures, as shown on line drawing inserts.

*The Shim, Item 15, is no longer on present production Models.
Replace with Flat Washers 1/8" Thick, on previous unit if necessary.

**Refer to Group 1-4 for Component Parts.

30




DEARBORN MOLDBOARD it

Figure 10 - Frame Assembly, Single Bottom Economy Plow

QrY

FIG.
10 PART NO. NAME AND DESCRIPTION REQ
Group 1-1C—FRAME ASSEMBLY, For Single Bottom
Economy Plow
Model 10-187 FRAME ASSEMBLY, (For 16" or 18" Bottom)
1 (104371 BRACKET; Top Link, w/Bushing, RiH. . . cicaid setate sisrale s e o sieta s e & a0 1
2 104372 BRACKET, Top Link, w/Bushing, L.H. . .. ..ttt innen s enernnneens 1
3 BOLT, 5/8" - 18 x 2-1/4" Hex. Hd.
4 LOCKWASHER, 5/8" Brackets to Braces. . . .. ... co0un.n 4
5 NUT, 5/8" - 18 Hex.
6 104376 SPACER, Top Link Brackel. . v v ciece o cielalefiire = sies o siae a sinis » seis x s 1
7T [103029 LOCATOR, Linlt PIN ., o soon o womne o b o R ooERINRL . o i misiions S/ eiss misse 1
8 BOLT, 5/8" - 18 x 3-3/4" Hex. Hd.
9 LOCKWASHER, 5/8" Spacer and Locator to Brackets . ...... 1
10 NUT, 5/8" - 18 Hex.

31



DEARBORN MOLDBOARD Z¥5ct

FIG, QTY.
10 PART NO. NAME AND DESCRIPTION REQ.
Group 1-1C—FRAME ASSEMBLY (Cont’d)
11 |'105098 SPACER, Tie:RodS! o wulelilomts safsiy sind 8o @ 50l s dod s mm « oo e 1
12 | 302962 TIE ROD,. Frame 5 /81 BHERATY Su ey van's sk § 9ok ¥ 657 5 ial aaome be 1
13 LOCKWASHER, 5/8"} :
14 NUT, 5/8" - 18 Hex. Tie-ROO 10 BraCes: o oc ¢ 16 s s 0 0ue siomn asie o s i one 1
15 |104375 SHAFT, Cross, w/Pin (Pin at Left End Only) . . . . o v v v v s v v e 1
16 |104383 PIN, Link...... ERiiars wlHa0n STaTite TR G B WA RN K S B AT @ G e 1
17 LOCKWASHER, 5/8" } .
18 NUT, 5/8" - 18 Hex. Pin fo-8hathy sion § 555 5 5075 5 50 = s » suss = mimi s 1
19 [104310 ARM, AAUSEBES o0l o 5 vaie v soin § 6166 8 97605 50505 5 5008 8055508 S brn srmrmi smis 1
20 LOCKWASHER, 5/8"
21 NUT, 5/8" - 18 Hex. Arm and Spacers to Bracket ................... 2
22 104313 SEAT, Coulter Stem (Optional Part No. 104974). . . . . v v v v v v e e e e s 1
23 /104306 ETEBOLT, 'Conlber Bleim.civ 5 oovv dowis d@@s (e85 6e%s 0% 5 5608 5 aomn oo 1
24 BOLT. 6/8 =18 23/ Héwk BA s v owwm @ st & wrs o080 6 ase & 555 1
25 LOCKWASHER, 5/8" }
26 NUT, 5/8" - 18 Hex. Case Hrd. Eyebolt & Bolt to Seat to Brace. ., ........ 2
27 | 104344 SNUBBER; Cross:Shaft and Bracket . v v vwis saii sl 5 s s 2065 s 2
28 [105095 HEHBRGESBeam, RIPHL . ... « viie cumn vims snnes veves a4 soam o 5 sk 5 1
29 |105096 BRACE, Beam, Left. .. .00 iiinneiennernerneneanonnnecsnnnnss 1
30 |105097 BEAM, Single Botom PIoW . . . v v v v v v vt oo anvennes R T O SRS 1
31 BOLT, 5/8" - 18 x 4-3/4" Hex. Hd.
32 LOCKWASHER, 5/8" BrRCesS O BoaMI . oo v wis siate s e s § 2
33 NUT, 5/8" - 18 Hex.
- BOLT, 5/8" - 18 x 3™ Buiton Hd. Flat Side ]
- LOCKWASHER, 5/8" Botiom Assembly to Beam , . ... . 2
-- NUT, 5/8" - 18 Hex. [
-- |103000* L ANDS IR - AR R e e e e te o eie e eiin sree = aime v aa 1
*NOTE: Refer to Group 1-4 for Component Parts.

22




DEARBORN MOLDBOARD SZ¥bcrst

FIG. QTY.
11 PART NO. NAME AND DESCRIPTION REQ.
Group 1-1ID—FRAME ASSEMBLY, For Two-Way Plow
Model 10-82 FRAME ASSEMBLY, 16"
1 |103907* PRAME CopalBRE R, . . < o oo s saie soen aminie asien w ess ¢ b aE s 1
2 [103874 LINK, Balomeolh SIERENEIDtE | | ..o oo coo e sonn s vom v nsdssoisssions s 2
3 | 103903 WRENCH, Eye BolE - - . ......ccococvcrserosbonccsasccaacscne 1
4 NUT, 1/2 - 13 Wing - Wrenchto “T” Frame .. .........coceeoveccsos 1
5 | 103897 ARM, Automatic, CHAREING . - - < - <« o covoaoesccamennnnnnossonosss 2
6 | 103880 DIN, Link, Sl SR s i o oo vee e v e s e e s 8 b 2
7 | 103311 TAB, Coulter Spring
8 LOCKWASHER, 5/8" } Link Pin to ‘“T’’ Frame ....... GER R b R B W e aven ’ 2
9 NUT, 5/8" - 18 Hex. |
10 | 103310 SPRING, Coulier . . « - - e e - s v e w2 o= PN alis, & aidia v diwse elereis s wlaiers enie 2
11 | 103883 ARM, Locking, Bk e . o e e s 1
-~ | 103884 ARM, Locking, ToEk oo SRR o . o c e S5 s s 1
12 | 103900 SPACER, Locking ATm and Beami. - . e« o saeveconesnnsroocsossosns 4
13 | 103885 LINK, Locking ATm . - c v v v s eommcancacccetens R eeimie wmae e 2
14 BOLT, 5/8" - 18 x 2-1/4" Hex Hd
15 LOCKWASHER, 5/8" }Link to Arm and Link to Beam , .. .. 4
16 NUT, 5/8" - 18 Hex. J
17 | 103899 . SPRING, Aviomatic LateR . . . - - e v e e cccececccecacascnrnrecnrs 2
18 | 103898 LATCH, AULOMBHC. « « v e~ = oo c = oes smaiesmasaimamassssssessscses 2
19 BOLT, 7/16" - 20 x 3-1/4" Hex. Hd.
20 LOCKWASHER, 7/16" } Fake i e Arnn IR e L e e 2
21 NUT, 7/16" - 20 Hex.
22 | 103887 CAP, Ball Stud o « v siv =ieieis o v nie eotatoinale o ateireaiEle et e s e 2
23 BOLT, 7/16" - 20 x 1-1/4" Hex. Hd.
24 LOCKWASHER, 7/16" } Capto Locking Arm . . . - = c v e v v v v v 6
25 NUT, 7/16" - 20 Hex.
-~ | 103905** BUSHING, Ball Stud ““T?” Frame. . . . . ..o v e v e s nonoennccnece e 2
251 103006%% | BTUD,. BRI, . wiv v srems o monein, sioas srisiesageoibas s o o AL SRR e 2
27 NUT, 3/4" - 16 Hex. - Stud to “‘T”” Frame. ... .....ccececoomnc s 2
30 | 103894 CABLE, WITE o« v «oie o bia's sa/as o 4iais & o sie e SNt o ) - - - 1
31 | 103895 CLAMP ASSEMBLY, Cable. . . ..o i ot vt veve oo nnonaneonseeers 2
Consists of Bracket and U-Bolt which are not serviced separately
plus Nut listed below:
32 NUT, 1/4" -20HeX. ......ootosoososossmcancocceacaccsnnacs 4
33 | 103889 BRACKET, Beam Sheave Pulley. ... .. .. ...t ouumnonnenaanenorens 2
34 | 103890 SPACER, ShAve . . e v v s s svvaesssasstocecacenanmee et 2
35 |103891 SHEAVE, BERIM . .« o o s e oo oo soevnosannanssnnsssasnssanssesons 2
36 BOLT, 5/8" - 18 x 3-15/16" Hex. Hd.
31 LOCKWASHER, 5/8" } Bracket and Sheave to Beam. ... ..... 2
38 NUT, 5/8" - 18 Hex.
39 | 103892 BRACKET, ‘“T”’ Frame Sheave Pulley ........c..ctceerencccceracs 2
40 BOLT, 1/2" - 20 x 2-1/4" Hex. Hd. Drid. End
41 NUT, 1/2" - 20 Hex. Slotted }Pu]_ley Brkt. to ““T”” Frame. . .. 1
42 COTTER PIN, 1/8"x 1-1/2"
43 | 103893 SHEAVE, ““T°? Frame. . . « « s s+ s s o6 s a0 s soissimioas vansreorsscesss 1
44 PIN, 5/8'" x 2-1/4" Button Hd. Drld. End
45 | 111057 PIN: Soring }Sheave to Pulley Brkt. .......... 1




DEARBORN MOLDBOARD /258

Figure 11 - Frame Assembly, Two-Way Plow

34




DEARBORN MOLDBOARD /4

FIG. QTY.
11 PART NO. NAME AND DESCRIPTION REQ.
Group 1-ID—FRAME ASSEMBLY (Cont’d)

46 | 104260 BIANE ' TWo-Way PIoW, RUEE  wowvems wmem o mee o svntie s sxmien e siamsie ssiele shies wlis 1
47 | 104261 BEAM, Two-Way Plow, L.H. . .. ...ttt it tnnmeneeeeenanneennes 1
48 BOLT, 5/8" - 18 x 2-1/2" Button Hd. Flat Side (Top and Middle) Bott 4
49 BOLT, 5/8" - 18 x 2-5/16" Flat Hd. Sq. Nk. (Lower) © t"m 2
50 NUT, 5/8" - 18 Hex. Jam (Top) Be" 2
51 NUT, 5/8" - 18 Hex. (Middle and Lower) Wi o 4
52 SET SCREW, 5/8" - 11 x 1" Sq. Hd. - Adjusting Coulter to Beam, . . ........ 4
53 FITTING, Lube, 1/8" - 27 X 3/4" Str. & vt oo venvorennesoenssnenss 2
54 1103875 SHATRT, Bealr.s s i & dai § waln & sleh s nlannselits s & Son & ek 5 s o i 2
55 |[104262 EXYE: BOLT s wwien e § o e atot st s s 256 § vies & sl & il 4
-- 1103878 EYE BOLT, R.H. (Used prior to Serial No. 4555) . . ..ot v v v v e v v vnennn. 2
-- 103879 EYE BOLT, L.H. (Used prior to Serial No. 4555) . . v v v v v e i iiin e ennn 2
56 SET SCREW, 7/16" - 14x 1" Sq. Hd. - Eye BolttoShaft . ............... 4
57 NUT, 1'" - 14 Hex. s

58 |103312 WASHER, 1-1/16" L.D., Flat } Eye Baolt to “*T* Erame s iii, T . oo« sisws x e 8

NOTE: %

*k

New style ““T”’ Frame, Part No. 103907, effective on Serial No. 6252. If replace-
placement is made on units prior to this serial number, it will be necessary to
install the new style Ball Studs, Part No. 103906.

New style Ball Studs, Part No. 103906, effective on Serial No. 6252. If replace-
ment is made on units prior to this serial number and the above change has not
been made, it will be necessary to weld an additional Bushing, Part No. 103905,
to the old style ““T’’ Frame. For additional information refer to Service
Bulletin No. 76. .

35



DEARBORN MOLDBOARD /%

Figure 12 - General Purpose and Stubble Bottom

FIG. = QTY
12 | PART No: NAME AND DESCRIPTION | RED
Group 1-2A—GENERAL PURPOSE AND STUBBLE 3
BOTTOM (For 14’/ Frame) o L
Models *10-36 BOTTOM ASSEMBLY, Front (General Purpose) el
*10-37 BOTTOM ASSEMBLY, Rear (General Purpose) s |=
*10-170 BOTTOM ASSEMBLY, Front (Stubble) e |2
*10-171 BOTTOM ASSEMBLY, Rear (Stubble)
- | 101600 LANDSIDE, FrontBottom (Short) . . . . ... ... ... ... 0 iianernnnns 1
1 | 104996 LANDSIDE, Rear BoHOBIBEME) = - « - - : < s o0 ¢ so0esossossosonsosoess 1
2 BOLT, 5/8" - 18 x 3-1 /4" Flat Hd. Sq. Nk.
3 LOCKWASHER, 5/8"
4 NUT, 5/8" - 18 Hex. Landside to Frog . ... ..o v v 2
5 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sg. Nk.
6 NUT, 7/16" - 20 Hex.

36




DEARBORN MOLDBOARD ¥t

FIG. QTY.
12 NAME AND DESCRIPTION REQ.
-
< e~ =
Group 1-2A—GENERAL PURPOSE AND STUBBLE e
w
BOTTOM (Cont’'d) = =
==
7 FROG: ooidle winele shimie v aimee pomimns o wmmin s e L v, o0 utimicm e g m 2 (2
8 BOLT, Button Hd. Flat Side
d ! Frog to Beam to Brace
9 LOCKWASHER, 5/8" }
10 NUT, 5/8" - 18 Hex. (Refer to Plow Frame) . . . .. .. v v v v e v ewann
11 BRACE, Moldboard o Beam: . . oo civttyre oer it e el letie 3 00 o siice &
12 SHIM, Moldboard, Thickness .0358 ...z .o o ssiccoaie cicc Siale s o vis o s a s s
13 SHARE ASSEMBLY . ou s s st orer, sai e e SR L e < aiis & oo s o
Consists of Share which is not ser\nced separately
plus items listed below:
14 BOLT, 7/16'" - 20 x 1-1/4" Flat Hd. Sq. Nk. } 2
= NUT, 7/16" - 20 Hex. Share to Attaching Plate ... ..
15 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk.
By NUT, 7/16" - 20 Hex. S T T s
16 PLATE, Attaching Moldboara (o Share: < = ool E o e e = s /s on aaaa & 2
17 MOLDBOARD ASSEMBLY, Siubble Boffom. . . - v c o - ¢ o e o o oo cccccucanns 2
17A MOLDBOARD ASSEMBLY, General Purpose Botfom . . . - .. . ... .........
Consists of Moldboard which is not serviced separately
plus items listed below:
18 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk. ]
19 WASHER, 1/2'" Flat Moldbhoard to Exiension .....
20 NUT, 7/16" - 20 Hex. I
21 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk. |, "
- NUT, 7/16" - 20 Hex. (g " Tk
22 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk.
- NUT, 7/16" - 20 Hex. }Moldboa.rd T LR A S
23 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk.
- WASHER, 1/2'" Flat Moldboardio Brace . . . .. ...
-— NUT, 7/16" - 20 Hex.
24 EXTENSION, Moldboard (Extra Equipment not included with Botiom Assembly) .

*Front and Rear Bottoms are identical except the Front Bottom has a Shorter

" Landside.
**Standard and Additional Service Shares to be found on Share Reference List,

37




DEARBORN MOLDBOARD ,/bws

Figure 13 - Sod or Clay Bottom

FIG.
13

PART NO.

NAME AND DESCRIPTION

QTY. |
REQ.

h O e o DD =

(= =R |

101634
104995

101667

Group 1-2B—SOD OR CLAY BOTTOM (For 12* Frame)

Models *10-41 BOTTOM ASSEMBLY, Front
*10-42 BOTTOM ASSEMBLY, Rear

EANDSHDE S Heaat R OMEE) = = < = . ooas yae'c siais e o50% v aias & s ¥ s
LANDSIDE, SHCr BRI EIE) » - <t o v o4 « o0 s s0 60 si0s s 608 s 6768 s
BOLT, 5/8" - 18 x 3-1/4" Flat Hd. Sq. Nk. :

LOCKWASHER, 5/8"

NUT, 5/8" - 18 Hex. Landside to Frog . ... .......
BOLT, 7/16" - 20 x 1-1/4" Fiat Hd. Sq. Nk.

NUT, 7/16" - 20 Hex.

BOLT, Button Hd. Flat Side
LOCKWASHER, 5/8" EreeRelBearn' to Brace « .« vuws « wew el v
NUT, 5/8" - 18 Hex. (Refer to Plow Frame)

38



DEARBORN MOLDBOARD 2t

QTY:

FIG.
13 PART NO. NAME AND DESCRIPTION REQ.
Group 1-2B—SOD OR CLAY BOTTOM (Cont’d)
11 | 104992 BRACE, Moldboardto Beam .............,.. STEeotana 5 1itiae W RN e i 2
12 |101867 SHIM, Moldboard, Thickness .0359 .. ... s Wises e erre w sdie w v gib e 2
13 *x SHARESASSEMBENY ;@5 vsiis o9l 6 G dapeeisn et « A SR SR R 2
Consists of Share which is not serviced separately
plus items listed below:
14 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk.
. NUT, 7/16" - 20 Hex. Share to Frog ...... TR 4
15 |101567 MOLDBOARD ASSEMBLY, Sodor Clay Bottom. . . . . . ..o v v v i s v s e s nnn 2
Consists of Moldboard which is not serviced separately
plus items listed below:
16 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk. .
-- WASHER, 1/2" Flat Moldboard Extension....... 4
-- NUT, 7/16" - 20 Hex. :
17 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk.
. NUT, 7/16" - 20 Hex. Moldboard to Frog . ........ 6
18 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk.
- WASHER, 1/2" Flat Moldboard to Brace ....... 2
-- NUT, 7/16" - 20 Hex.
NOTE: The Modlboard Extension shown on Figure 12 can also be used on the Sod or Clay

Bottom.

Landside.

*Front and Rear Bottoms are identical except the Front Bottom has a Shorter

**Standard and Additional Service Shares to be found on Share Reference List.

39



DEARBORN MOLDBOARD ,/Zuist

Figure 14 - Seotch Bottom

FIG. s - QTY.
14 PART NO. NAME AND DESCRIPTION REQ.
Group 1-2C—SCOTCH BOTTOM (For 10" Frame)
Models *10-182 BOTTOM ASSEMBLY, Front
*10-183 BOTTOM ASSEMBLY, Rear
- 1101638 LANDSIDE, Front Bottom (Shosf) - . . .. ... .............¢cc000enuu-n 1
1 [104994 LANDSIDE, Rear BotiDm QFMmEl e o= oin oo oo o oas s o0 s s adia s s an s e ws 1
2 BOLT, 5/8" - 18 x 3-1/4" Flaf Bd Sg. N
3 LOCKWASHER, 5/8"
4 NUT, 5/8" - 18 Hex. Landside to FTog . - «c v - oo v o 2
5 BOLT, 7/16" - 20 x 1-1/4" Fiat Bd Sq. Nk.
6 NUT, 7/16" - 20 Hex.

a0




DEARBORN MOLDBOARD bzt

FIG. QTY.
14 PA_RT NO. NAME AND DESCRIPTION REQ.
Group 1-2C—SCOTCH BOTTOM (Cont’d)
7 1101669 PROG: amw s eiitoe wosze s Wi R s wiee 6 sisie s S Ut 1t b O 2
8 BOLT, Bulton Hd. Flat Side Frog to. Beam to Brace
d LOCKWASHER 5/8" (Refer to Plow Frame) ... ... .c.oeveueenn
10 NUT, 5/8" - 18 Hex. J = -0 TUEEEL e *
11 | 104991 BRACE, Moldboardto Beam . ... ..cv v vnnnn. e ooy SRV B e 2
12 (101869 SHIM, Moldboard, Thickness .0359 . . ..................... iia v aen s 2
13 *% SHARE ASSEMBLY ..... Slirgers e W BT Y §evE 6 e @ @ P RN R W R S 2
Consists of Share which is not serviced separately
plus items listed below:
14 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk.
o NUT, 7/16" - 20 Hex. Shareto Frog. .. ......... 6
15 | 101569 MOLDBOARD ASSEMBLY, Scotch Bottom . ................ » EeEs B aiwe W 2
Consists of Moldboard which is not serviced separately
plus items listed below:
16 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk.
T NUT, 7/16" - 20 Hex. Moldboard to Frog . ...... .o 4
17 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk.-
= WASHER, 7/16" Flat Moldboard to Brace ........ 2
- NUT, 7/16" - 20 Hex.
-- BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk.
-- WASHER, 1/2" Flat Moldboard Extension. . ... e 4
- NUT, 7/16" - 20 Hex.
NOTE: The Moldboard extension shown on Figure 12 can also be used on the Scofch

Bottom.
*Front and Rear Bottoms are identical except the Front Bottom has a shorter
Landside.
**Standard and Additional Service Shares to be found on Share Reference List.

41




DEARBORN MOLDBOARD 2%t

29

18

26— ——3 9 1

Figure 15 - Slat Bottom

FIG. - QTY
15 | PART NO. NAME AND DESCRIPTION REQ,
Group 1-2D—SLAT BOTTOMS (For 12’ and 14*/ Frames) =13
Models *10-18 BOTTOM ASSEMBLY, 14" Front. « . . v o v v v v oo v eenn. 1
*10-19 BOTTOM ASSEMBLY, 14" R€AT . . . v v oo vt v o e e vssnn e s 1
*10-20 BOTTOM ASSEMBLY, 12" FTONt . . oo vw v v ve e veeesnnn. 1
*10-21 BOTTOM ASSEMBLY, 12" Rear . ... ... o0 v v e mvmunnn.. 1
1 [104197 LANDSIDE ASSEMBLY, Front Bottom (Short). . . ... v v v v v m oo s o e 1)1
- 1104198 LANDSIDE ASSEMBLY, Rear Bottom (Long) . v . 0o v v v v vn e ne v en . 1)1
Consists of Landside which is not serviced separately
plus items listed below:
2 BOLT, 5/8" - 18 x 3-1/4" Flat Hd. Sq. Nk. ;
3 NUT, 5/8" - 18 Sq. Landside to Frog to Beam . ... | 2 |2
4 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk. .
5 NUT, 7/16" - 20 Sq. Landside to Frog ... ....... 2|2
6 BOLT, 7/16" - 20 x 1-1/2" Flat Hd. Sq. Nk. :
; NUT, 7/16" - 20 Sq. Landside to Brace ......... 2 (2

42




DEARBORN MOLDBOARD ZMbcrst

| FIG. QTY
15 PART NO. NAME AND DESCRIPTION REQ
T | &
Group 1-2D—SLAT BOTTOMS (Cont’d) i
8 |[101656 FROG | o e n NI il i miimis momiie & aumis o womee o womoe 8 bl & Siaie s o e 2|2
9 |101593 BRACE, ‘Moldboaale e e . & o5 s s onie o sials s e i v S ShTEE S SRR 212
10 BOLT, 7/16" - 20 x 1-1/2" Flat Hd. Sq. Nk.
11 NUT, 7/16" - 20 Sa. Moldboard Brace to Frog. .. ... 2
12 |101592 BRACE, Quick Detachable. . . . . . ... ... .t et eraesssrsssansnnsns 2|2
13 |101591 EYE BOLT and NUT ASSEMBLY, 1/2"-13 ...... 000t tcocncacnnnsn 2|2
Consists of Eye Bolt which is not serviced separately
plus Nut listed below:
14 NUT, 1/21 — 13 S e et eici o i # sisd & ssas siaiaim o se 2|2
15 |101595 ST P P OR T, i Slat . e eisl o, vis o s +.0 88 66 a8 & awed sie 2|2
16 (104192 MOLDBOARD SLAT ASSEMBLY, TOD . .- - coctosaseesassnssncsonss 212
Consists of Slat which is not serviced separately
plus items lisied below:
17 BOLT, 3/8" - 16 x 1-1/4" Fiat Hd Sg. Nk.
) NUT, 3/8" - 16 Saq. SHAEEOTITOZ s o ae s s oieia v wia 4 14
18 BOLT, 3/8" - 16 x 1-1/4" Fiat Hd Sg. Nk |
. NUT, 3/8" - 16 Sa. I SlattoSupport. . . . ....c.0 0. 4 |4
19 |104193 MOLDBOARD SLAT ASSEMBLY, Secoml ... .. cccuccecccacsonsosonse 2|2
Consists of Slat which is not serviced separaiely
plus items listed below:
20 BOLT, 3/8" - 16 x 1-1/4" Flat Hd. Sg. Nk.
i NUT, 3/8" - 16 Sq. } S R T e 2 D R RN 2 |2
-- BOLT, 3/8" - 16 x 3" Flat Hd. Sq. Nk. }
- NUT, 3/8" - 16 Sq. SlatfoSappaeE = T s .. - - 2 |2
21 |104194 MOLDBOARD SLAT ASSEMBLY, Third .. .: . cccesmees e amee csses s 2 |2
Consists of Slat which is not serviced separately
plus items listed below:
22 BOLT, 3/8" - 16 x 1-3/4" Flat Hd. Sq. Nk.
9, ST T T N e e Sl A R e s e s 2 |2
_ NUT, 3/8" - 16 Sq. Slat to Frog ......-
- BOLT, 3/8" - 16 x 3-1/2" Flat Hd. Sq. Nk.
e 1. 00 TR R R T L Slat to Support to Brace. . ... .. 2 |2
. NUT, 3/8" - 16 Sq. Slat to Support to Brace
23 |104195 MOLDBOARD SLAT ASSEMBLY, Fourth ....... .0t omeicroorenn 2 |2
Consists of Slat which is not serviced separately
plus items listed below:
24 BOLT, 3/8" - 16 x 1-1/2" Flat Hd. Sq. Nk.
- NUT, 3/8" - 16 Sq. SIREBERCL. . . .« oo b ese o e 2 {2
25 BOLT, 3/8" - 16 x 3-1/2" Flat Hd. Sq. Nk. }
26 NUT, 3/8" - 16 Sq. Slat to Support to Brace ...... 2 |2
27 (104196 MOLDBOARD SLAT ASSEMBLY, Fifth. . ¢« c 0 o e e cs vt i vt et ooeoososn 2 |2
Consists of Slat which is not serviced separately
plus items listed below:
28 BOLT, 3/8" - 16 x 1-1/2" Flat Hd. Sq. Nk. 9 |9
. NUT, 3/8" - 16 Sq. SIaETOoIBrace i ¢ s @ i % e
- BOLT, 3/8" - 16 x 3-1/8" Flat Hd. Sq. Nk. 9
g NUT, 3/8" - 16 Sq. Slat to Support to Brace. ... .. |2

43




DEARBORN MOLDBOARD Zbcst

FIG. QTY.
PART NO. NAME
15 AND DESCRIPTION REQ.
Group 1-2D—SLAT BOTTOMS (Cont’d) o oo
29 |101594 SPACER, SlatstoSupport......... T NR TN 5 5 st w0 ande etanere g s svmiars o )8 |08
30 for SHAR B ASSH MBI Y R s el s -+ o/%s & iiale v eed emawis e d 5eh o iLOOBEE ‘2|2
Consists of Share which is not serviced separately
plus items listed below:
31 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk. iz
- NUT, 7/16" - 20 Sa. Share to Attaching Plate ..... |2 |2
32 1101806 PLATE, Attaching - Share to FifthSlat....... Ve ¥ DEn § WalE F ik o 6 v w1202
NOTE: *Front and Rear Bottoms are identical except the Front Bottom has a Shorter
Landside.
**Standard and Additional Service Shares to be found on Share Reference List.

Figure 16 - Chilled Botiom

44




DEARBORN MOLDBOARD et

FIG. QTY.
16 PART NO. NAME AND DESCRIPTION REQ.
Group 1-2E—CHILLED BOTTOMS (For 12’ Frame)
Models *10-22 BOTTOM ASSEMBLY, 12", Front
*10-23 BOTTOM ASSEMBLY, 12", Rear

- |104233*** | LANDSIDE, Front, Short | : .

1 |104234%*x | LANDSIDE, Rear, Long | For Bottom used on Prior Model Plow Frame, Fig. 9. 1%

- 1104999 LANDSIDE, Front, Short ) :

1 | 104998 LANDSIDE, Rear, Long IFor Bottom used on Economy Plow Frame. ....... 1

2 BOLT, 5/8" - 18 x 3-1/4" Flat Hd. Sq. Nk.

3 LOCKWASHER, 5/8" :

4 NUT, 5/8" - 18 Hex. Fandside to Frog o: v see v sl s 2

5 BOLT, 7/16" - 20 x 1-3/4" Flat Hd. Sq. Nk.

6 NUT, 7/16" - 20 Hex.

T 1104997 FROG, Cast ITON o v o siaial ala el oy R Lt =it s oo is o ecmsacwn o e 2
== 11104230%+% | FROG, CastITon . ... o vicis «oniariteru R MO (. 0 o oo oot oiae s 2

8 BOLT, Button Hd. Flat Side ;

9 LOCK;JVASHER, 5 /8" (Fl;r;fge totOB;?m tc};_ Brac)e ................... 2
10 NUT, 5/8" - 18 Hex. ol s

-- BOLT, 5/8" - 18 x 2._5/16” Flat Hd. Sq. Nk. (Middle Bolt)

-- LOCKWASHER, 5/8' s b P 2
o= NUT, 5/8" - 18 Hex. St e

11 104990 BRACE, Moldboard |« « cinis shorresetee mie e e e e e e i e - v s 2
== |104240%¥* | BRACE, Moldboard’. ... . cicac e o e e e it L)oo 2
12 104241 DRAW ROD, Quick Detachable Share. .. ... ... .. .o emnan.mn.... D)
13 NUT, 1/2"-.13 Hex. - DrawRod . ... - .. e ok o i s - o 2
14 |104235%* SHARE, ChilledIron, Regular .........c..ccccecacmeameaancccsna- 2
15 |104239 SHIM, Moldboard, Chilled Iron. . . « « oo v 6 siaera oimrale mlemisbalo Dl = ae 2
16 BOLT, 7/16" - 20 x 1-3/4" Flat Hd. Sq. Nk. .

o NUT, 7/16" - 20 Hex. Shin o Erag et aEE - 5o

17 [104231 MOLDBOARD, Chilled Trom o sia s s vivs o sia's silsiels olsintl e e RSt s sl lie & e e s

18 BOLT, 7/16" - 20 x 1-3/4" Flat Hd. Sq. Nk. 6
s NUT, 7/16" - 20 Hex. Moldboardio Frog. . . . . ... ...

19 BOLT, 7/16" - 20 x 1-3/4" Flat Hd. Sq. Nk. 9
s NUT, 7/16" - 20 Hex. Moldboardio Brace . . ... .. ...

NOTE: *Front and Rear Bottoms are identical except the Front Bottom has a Shorter

Landside.
**Standard and Additional Service Shares to be found on Share Reference List.
***These parts are used on Bottoms that were used on a prior
Model Plow Frame.,




DEARBORN MOLDBOARD /bt

Figure 17 - General Purpose Bottom, Two-Way Plow

QTY.

FIG.
17 PART NO. NAME AND DESCRIPTION REQ.
Group 1-2F—GENERAL PURPOSE BOTTOM, For
Two-Way Plow
Models 10-85 GENERAL PURPOSE BOTTOM ASSEMBLY, 16" R.H.
(Prior Model)
10-86 GENERAL PURPOSE BOTTOM ASSEMBLY, 16" L.H.

(Prior Model) )
- |104219 LANDSIDE ASSIEREHRNCIEICET. Lo o oot sieiss o 66 6 vi5s o sisie o siee d v aie 1
1 |104220 LANDSIDIESASSRNSPISEERICEEN DL 0. o s vsoas o oiis s i 8 SaE 5 aaes 1

Consists of Landside which is not serviced separately
plus items listed below:

- |104225 HE L, R e o e oe s 5005 5 40 m v me = meie o oo = aiee o s 1
2 |104226 HE L, L H L e b e o= ol =i v o s & wale 5ed 508 5 b ka6 wnmioim o s 1
3 BOLT, 7/16" - 14 x 1-1/4" Flat Hd. Sq. Nk. :
N NUT, ,7/16“ - 14 Sq. Landside to Frog . ........ 2
4 BOLT, 7/16" - 14 x 1-3/8" Flat Hd. Sq. Nk. :
5 NUT, 7/16" - 14 Sq. Landside to Heel . ........ 2
6 BOLT, 7/16" - 14 x 1-3/4" Flat Hd. Sq. Nk. .
7 NUT, 7/16" - 14 Sq. Landside to Heel to Brace . . .. 2
8 BOLT, 5/8" - 18 x 2-5/16" 9

NUT, 5/8" - 18 Hex.

Elat Bd. Sq. Nk'}l.andside to Frog to Beam . . .

46




DEARBORN MOLDBOARD /%

FIG. QTY.
17 PART NO. NAME AND DESCRIPTION REQ.
Group 1-2F—GENERAL PURPOSE BOTTOM, (Cont’d)
- |104228 R O G R S el e eon = %o (s saies 5 awi B oawie s simle o 600 & dleas 8 1
9 |104229 FROG, EaH S e e el e s wieie s wials o aiwls ¥ 3/#0% sLdiaie o aiela e SNE e 8 1
10 BOLT, 5/8" - 18 x 2-1/2" Button Hd. Flat Side (Top & Middle) . ........... 4
— NUT, 5/8" — 18 BExClma EBRNE o0 v = ain'e oivieis oves s wisie 8 sime v sivim s & 2
- NUT, 5/8" - 18 Hex_ (MBAAIC). . . . . ...+ sv -0 socenncrooonessssssans 2
11 |104216 .BRACE, Moldboardto Landside, R.H. . . . . ... ...ttt tnerancasssns 1
11 104217 BRACE, Moldboardto Iandside, L.H. . . . . . .. ¢ ot vt a v vt s cnsnanoennn 1
12 |104210 SHARE ASSEMBLY, Alfalfa, R.H. . ... cccc. .t rarsacrscocnssnsoans 1
13 |104212 SHARE ASSEMBLY, Alfalfa, L.H. ... ...« .0ttt nronsennsas 1
Consists of Share which is not serviced separately
plus items listed below:
14 BOLT, 7/16" - 14 x 1-1/8" Flat Hd. Sg. Nk.
- NUT, 7/16" - 14 Sq. Share to Frog iu i vav s snis o s 2
15 BOLT, 7/16" - 14 x 1-1/8" Flat Hd. Sq. Nk. S
. NUT, 7/16" - 14 Sq. Share to Attaching:Plate ... .. 2
16 |104227 PLATE, Atlaching . o ciae's slaieis o aiain s s e lohmiaietalo S NERoin M. oo sl & 2
17 (101582 MOLDBOARD ASSEMBLY, Two Way Plow Bottom, R.H. ................ 1
18 |101583 MOLDBOARD ASSEMBLY, Two Way Plow Bottom, L.H. ................ 1
Consists of Moldboard which is not serviced separately
plus items listed below:
19 BOLT, 7/16" - 14 x 1-1/8" Flat Hd. Sq. Nk.
- NUT, 7/16" - 14 Sq. Moldboard to Extension.... .. 4
= WASHER, 7/16" Flat
20 BOLT, 7/16" - 14 x 1-1/8" Flat Hd. Sq. Nk.
i NUT, 7/16" - 14 Sq. Moldboard to Plate . . . . ..... 2
21 BOLT, 7/16" - 14 x 1-1/8" Flat Hd. Sq. Nk. }
- NUT, 7/16" - 14 Sq. Moldboard to Frog ......... 6
22 BOLT, 7/16" - 14 x 1-1/8" Flat Hd. Sq. Nk. 9
23 NUT, 7/16" - 14 Sq. Moldboard to Brace ........
NOTE: The Moldboard Extension shown on Figure 12 can also be used on the Two-Way

Moldboard Plow Bottom.

a7



DEARBORN MOLDBOARD /2t

wojjod Auwouody - g1 2andg

FYVHS
dvINOIY

42



DEARBORN MOLDBOARD bzt

Fllg' PART NO. NAME AND DESCRIPTION QTY. REQ.
For For
Econom Two-Wa
Group 1-2G—ECONOMY BOTTOM “Pw || Bl
16" 18"
Quantity Shown | c|w | [ T | ok
Models Per Ong 2 v ol il s Wl 2B
(| 10-164 BOTTOM ASSY., 12" Front .. .......... ..... 1
10-165 BOTTOM ASSY., 12" Rear . ......... ... .... 1
For Economy 10-166 BOTTOM ASSY., 14" Front ... .............. 1
Plow (Double { | 10-167 BOTTOM ASSY., 14" Rear . ................ 1
Bottom) 10-168 BOTTOM ASSY., 14" Front (Note A)iaig Faa e 1
10-169 BOTTOM ASSY., 14" Rear (Note 7 I e =y 1
10-172 BOTTOM ASSY., 16" Front . ................ 1
it f‘(’g:‘;g‘?g { 10-173 BOTTOM ASSY., 16" Rear . . . .. ..o vnnn. ... .. 1
10-188 BOTTOM ASSY., 18" Rear . . . . v v v v v v o v oo 1
Bottom) 3
For Economy 10=194 BOTTOM ASSY. 16/ TuH, . o’ vies o osts fin A IUEESE 1
Two-Way 10-195 BOTTOM ASSY., 16" R.H. . . . oo v v s oo o e 1
Plow 10-196 BOTTOM ASSYL CIBWTEGHS S50« sinie s oo S 1
10-197 BOTTOM ASSY.; 18RI ;ie s sse via s sivie o s 1
1 104356 LANDSIDE, Front Bottom (Short). . ................. elodizl
1A | 104355 LANDSIDE, Rear Bottom (Long) ................... 8 [ D T 1
1A 105054 LANDSIDE, R.H. (LONE) + + v v v vt eee e e e e eeee s 1 1
- |105078 LANDSIDE, L.H. (LONE) « © . v vt v e e eee e 1 1
2. |104463 BOLT, /16" - 20 x 1-3/4"1
Flat Hd. Sq. Nk. v L’side to Frogto Br. .. ..... £ Ly i G0 s 0 16 5 6 U 6 TR 14 B s |
3 LOCKWASHER, 17/16" J L’side to Heel to Br. . ..., .. JLAPTI (5 I
4 NUT, T7/16" - 20 Hex.
5 BOLT, 5/8" - 18 x 3-1/4"
L LOF(;;EWTS':%?%‘ - L’side to Frog (o Beam. . . . . . O i 0 i ol £ T T T
- NUT, 5/8" - 18 Hex, L’side to Rolling L’side
- BOLT, 5/8'" - 18 x 2-5/16" |(Rear Bottom only) . ....... PR (A 2 A
Flat Hd. Sq. Nk.
6 BOLT, 7/16'" - 20 x 1-1/4"
Flat Hd. Sq. Nk. Landside to Frog ......... U () ) L R s O 6 s
- NUT, 7/16" - 20 Hex.
i 104401 BROG ) gryats s e s wmb 5 s & e © any 5 e e oussn 0[5 [ ) 1 6 1 1
- |105077 FROG, L.H. . ititie ettt e et e e 1 1
8 104407 BRAGE, "MOIABOATA : iaoi v svave o e w50 655800 Sain o e o 21 it 5 0 [ 1 1
- 105079 BRACE SNMoldboard, Lill  ohie « wwe soasn sreosie sy sriras 1 1
9 104428 SHINBASSEMBEY. s o oo osibon wemei srant o sible s 5400 5 dmiis Iistetis]| 1 |1 1 1
- |105063 SHIN ASSEMBLY, L.H. ... ...ovvvvnnn.. R 1 1
Consists of Shin which is not serviced separately
plus items listed below:
10 BOLT, 7/16" - 20 x 1-1/4"
Flat Hd. Sq. Nk. Shin to Frog .. ;usnasams 22 (22 (2(2(2]2
e NUT, 7/16" - 20 Hex.
11 SHARE ASSEMBLY, (Includes Fixed Bolts and Nuts) (Note B) |1 [1 |1 |1 |1 |1 |1 |1
12 104406 PLATE, SMoldbeardEoiShare ; ;.. « sas v o457 = st ansie s - s 111 1
12 | 104444 PLATE, Moldboard to Share (Used on 14" Bottom w/a
14 UNIOICharea I s s 1
12A | 104417 PLATE, Moldboardto Share . . . .. .. ... .. vueunnn.. 1 1: 443
13A | 104424 MOLDBOARD ASSEMBIY. . . 0w o o v o sisino sions s oo s & os 1
13B | 104425 MOLDBOARD ASSEMBLY, (Note A). . . ..o oo v v v en .. 1
13C | 104426 MOLDBOARDASSTEMBIGY . = o & v ot b 5ihe e stere o siers o aie 1 1
13D | 104427 MOLDBOARD ASSEMBEIY.(, .sin o oiiis s siioie ol eiins oisieis sieie 1 1
-- 1105064 MOLDBOARD - ASSEMBEN: #laHs o eih s e s e 1



DEARBORN MOLDBOARD /£t

Fllg PART NO. NAME AND DESCRIPTION QTY. REQ.
For For
Group 1-2G—ECONOMY BOTTOM Economy | Two-Way
Plow Plow
, (Cont’d) 6 | 15"
. s xle=(F 8|5 E
-- 105065 MOLDBOARD ASSEMBLY, L.H. ..........cc00un. 1
Consists of Moldboard which is not serviced
separately plus items listed below:
14 BOLT, 7/16" - 20 x 1-1/4" | Moldboard to Frog
Flat Hd. Sq. Nk. & Brate = @ el s amn 8 o s 414)|14(4(3|3|3|3
15 NUT, 7/16" - 20 Hex. } Moldboard to Plate . . .. ...... : 1121|122
14A BOLT, 7/16" - 20 x 1-3/4"
Flat Hd. Sq. Nk. Moldboard to Brace. ... ... 1111
16 WASHER, 1/2'" Flat y 0 1 3 0V O O 0 0 [ 1
17 | 105057 BRACE, Landside (Pipe€). . % v e ss s os v ancibsmnesonsn 19 1 | I [+X
18 |105058 BRACE, Landside (Bat) . . s s s sias & aws & o 5 avets 11|11
19 |8N-1134 NUT, 5/8" - 18 Hex. - Bar to Pipe Brace. .. . . R e 1111
20 |105059 0 D L < 1 1
-- 105060 HEEL:; “EcH: o s 5 s 5 sivrs 270w% 6 aiels 5 sien % o%7 § yas 1 1

NOTE: ‘‘A’ Models 10-168 or 10-169 are economy Combination Bottoms

14", and have 12" Economy Bottom Moldboards.

‘B’ Standard and additional service shares to be found on Share
Reference List.

When installing an Economy Bottom on a Moldboard Type Plow
(Prior Model) Frame it is necessary to replace the bolts attach-
ing the bottom to the Beam as follows:

Page 49, Item 5 -- Replace with:

BOLT, 5/8" - 18 x 2-1/2" Flat Hd. Sq. Nk.
Page 27, Item 22 & 23 -- Replace with:

BOLT, 5/8" - 18 x 2-5/8" Button Hd. Fl. Side

50




DEARBORN MOLDBOARD /&4

Figure 19 - Coulter 2nd Jointer Assembly (Prior Model)

FIG. QTY.
19 PART NO. NAME AND DESCRIPTION REQ.
Group 1-3A—COULTER AND JOINTER ASSEMBLY

(Prior Model)
- * COULTER and JOINTER ASSEMBLY, (15-1/2" PlainDisc) . . . v . v v v v v 2
- X COULTER and JOINTER ASSEMBLY, (15-1/2" Notched Dise) .. ... .... 2
= * | COULTER and JOINTER ASSEMBLY, (18" PlainDiSC) . . v« v v o v v v v v s 2
- * | COULTER and JOINTER ASSEMBLY, (18" Notched DiSC) + v« o v v v v v 2
- |103048 DISC and HUB ASSEMBEY, 15-1/2" Plain . ... cuvevesavonnenns 2
- 1103079 DISC and HUB ASSEMBIY, 15-1/2" Notched. .. ........... Lo, W 2
- | 103049 DISC and HUB ASSEMBLY, 1B" Plain. . . ... . v v ccvt ot oooenasons 2
- [103080 DISC and HUB ASSEMBLY, 18" Notched. . . . .. ... vttt v oo easnn 2
Consists of:
1 |103051 DISG, Coulter I5_NYRSEMERERESIC . . . . . . o wvi swin s o mes v e e 2
- |103081 DISC, Coulter, 15-1/2" Notehed . ............ ...t 0t oannn 2
1 [103052 DISC, ‘Coultex: IRATEESI T, | . . . ¢ - voie o enie v s 0 veie e e 2
- 1103082 DISC, Coulter IS NaErREaEEEERTT . . . . . . .o cos o monr  omied o S b 2
2 |103050 HUB, o e e = <= = = veis s .sa s s o s ls slait s slaios 212
3 [103520 FLANGE, Coulter i e kot + &iaie & sieis v wies v slailals Saoe 212
- RIVET, 5/16" x 1-3/8"Rd. BHd. - FlangetoHub. . ................ 6|6
- FITTING, Lube 1/8"x3/4" -Coulter Hub ... .. ... .00 2|2

57




DEARBORN MOLDBOARD 45zt

QTY. 1

FIG.
19 PART NO. NAME AND DESCRIPTION REQ.
Group 1-3A—COULTER AND JOINTER ASSEMBLY (Cont’d)
4 (103074 BUSHING, Coulter Hub . o o8 ettt = sias & sres & s snalals sosie o sials & waie % 2| 2
5 | 103075 COLLAR, Conlter Hub Dust. - ttliioe. & s v vein sisime siss s sies S e 41 4
6 |103054 FORK, Coulter (Welded Assy.) For 15-1/2" Coulter. . . . . ... ... .vouun.. 2
- | 103813 FORK, Coulter (Welded Assy.) For 15-1/2" Coulter(Two-Way Plow). . . ...... | 2
6 |[103055 FORK, Coulter (Welded Assy.) For 18" Coulter. . . . . . . v v v v vt v v v v e enn 2
- | 103817 FORK, Coulter (Welded Assy.) For 18" Coulter (Two-Way Plow). . . v v v v v v 2
7 BOLT, 7/16" - 20 x 4-11/16" Hex. Hd.
8 LOCKWASHER, 7/16" Jointer Arm to Fork to Coulter Hub. .. | 2|2
9 NUT, 7/16" - 20 Hex.
10 BOLT, 7/16" - 20 x 1-3/16" Hex, Hd. -
11 LOCKWASHER, 7/16" JomteE ATm O EOP -y . o o 5 v v 5% 212
12 | 103069 STEM ASSEMBLY, (For 15-1/2" DiSC) . oo so v s e s s iiee siie s s nia o voie v ais 2
12 1103070 STEM ASSEMBLY, (For 18" DISC) ... scuere siera mmalu B S s ol otess & eiais o alie 2
13 COTTER PIN, 1/4" x 2-1/2" - Coulter Fork 0 SEEmM. - - . . - oo v oo v v ve v v 2|2
14 1103076 ABRM;. JOINEET & oo o aiie © snar o Hiais ihia strer it e o 212
14A 103815 ARM;. Coulter (TWo-WaY PloW): . s oo o i e et o i s 212
15 |103065 CHAIN ASSEMBLY: . .viv o sove shmimie sions o o ot 5 2|2
Consists of Anchor, Chain, and Ring which are not serviced separately.
15A (103797 CHAIN ASSEMBLY (Two-Way Plow) . ¢ e sovilasnm s et s . . 0202
Consists of Anchor and Chain which are not serviced separately.
16 1103097 BLADE ASSEMBLY, JOINtEr . . o «ove o vies oioan S S 55 2
16A)103098 BLADE ASSEMBLY, Jointer (Long Blade) . . . . . v s v s v v o v aeeecnennn. 2
Consists of Blade which is not serviced separately
plus items listed below:
17 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk.
18 WASHER, 7/16" Flat Blade toPalmenesi o e 4|4
19 NUT, 7/16" - 20 Hex
20 103062 PALM, JOINEET . 0.0 v vimie visie s sinn s woooe o aiond) SNSRI S EC 2 |'2
21 SET SCREW, 5/8" - 11x17/8"Sq. Hd. Cup Pt. - Palmto Arm. . .. ......... 2|2
22 103799 CLEVIS; Arm Chain (Two-Way Plow) ..o vih vom comioto o ol o 5 s s 212
23 RIVET, 3/8" - 1-1/2" Rd. Hd. Drld. End :
2 COTTER PIN, 1/8" x 1-1/4" }Cham U 2 L O 2|2
NOTE: *Not serviced as a complete assembly. For replacement see new style Coulter
Assembly now used on Economy Plows.

53



DEARBORN MOLDBOARD /st

Figure 19A - Coulier and Jointer Assembly

FIG. = QTY.
19A PART NO. NAME AND DESCRIPTION REQ.
H |10 | O |~
S
Group 1-3B—COULTER AND JOINTER ASSEMBLY ind &l i i
vl | v vl (vl
Models 10-174 COULTER ASSY., (15-1/2" PlainDis¢) . ... ......... 2
10-175 COULTER ASSY., (15-1/2" Notched Disce). . .......... 2
10-176 COULTER ASSY, (18" PlainDisC) . . .. .. v v v v v v n v 2
10-177 COULTER ASSY., (18" Notched Disc). . .. ... ... .. ...
- 1104380 DISC: and. BB ASSEMBINSIEFEIMDIAN. . .. iaon v s & sos s 560 s o0 2
- | 104338 DISC and HUB ASSEMBLY, 15-1/2" Notched. . . ................. 2
- |104381 DISC and HUB ASSEMBLY, 18" Plain. . . . . . .. .. vvvi i v v ..
- 1104339 DISC and HUB ASSEMBLY, 18" Notched. . . ... ........0.0uuu...
Consists of:
1 |103051 DISC, Coulter, 15-1/2" PIAIN - - . o o o oo ee s esaeeennnn. 2
- [103081 DISC, Coulter, 15-1/2" Nofched ...... ... ...t unnnnnn 2
1 |103052 DISC, Coulter; 1B Pl e . © Ciit o si3ie o v ss m viois o siers sacs 2
- |103082 DISC; Coulter; 18" NotchediSmmmE " . . . . as s N YRR e 2
2 |103211 HUB; COULLEE... o ot e L) oo s & sisils wierens oaiieis sieie & s 21212 (2
3 (103520 FLANGE, Coulter b cias & wis ee i arias S avians 21212 |2
o RIVET, 5/16'" x 1-3/8" Rd. Hd. - Flangeto Hub. . .. ........ e B 66 (6|6
- FITTING, Lube, 1/8" x3/4" - Coulter Hub . . . .. ..o v v v v v v e n .. 21212 |2
4 1103212 CAP; Bearing s « s v i e m i as iaiie 5 )5 s o 51005 o sl 4 14 |4 |4




DEARBORN MOLDBOARD 454

FIG. QTY
19A PART NO. NAME AND DESCRIPTION REQ.
= | 0| ©f =
Group 1-3B—COULTER AND JOINTER ASSEMBLY IR
(Cont’d) _ == =
5 [105409 * FOREK, Coulter (Welded Assembly) (For 15-1/2" Dise). . . .. . ... ..... 2 |2
5 1056527 * FORK, Coulter (Welded Assembly) (For 18" Dise). . . . . ... oo v vu ... 212
6 BOLT, 7/16" - 20 x 5-3/4" Carr.| Hub and Caps 212§{2]|2
T NUT, 7/16" - 20 Hex. 10/ FOTK . & slmveralaseie wrm & ot o & 4 (4144
8 |105413 SPACER, FOrk . ... eiee. IR NS L woth & o o e 212122
9 |104362 CLAMP; CoultensStem =3 s 7 i o 6655 5 5ol o e o eie¥ o shae = wrmie o = 2 |2|272
10 BOLT, 7/16" - 20 x 2-1/2" Carr.
11 NUT, 7/16" - 20 Hex. Case Hrd. Clampto/ Steml ... v hone = spas = sneie v e 2 (222
12 104364 ST EM SCOUIeRE om0 5 L T v e s o Romie w seee o SRR 2 12|22
==l M=
JOINTER PARTS ==
For 15-1/2" or 18" Disc Coulters 1212
i
**Model 10-178 JOINTER ASSEMBEY. &< v s 5 siais seed steisle saion sien v o 2
**Model 10-189 JOINTER ASSEMBLY, Long Blade. .. .. .. .. ........... 2
15 |104363 ABRML. TOIEEE: oo o srvvs v svos & s0ais v 61605 § pan v oisie wine TGS o e 5 3
16 BOLT, 7/16" - 20 x 1-1/2" Carr.
17 LOCKWASHER, 17/16" ATt 10 FOFK . oo si55 & sonninne nfitelale e v o 414
18 NUT, 7/16" - 20 Hex.
19 (103062 PAEN, JOIntel' ; « caw v o v w0 s o 955 3 wem o icapie i e R E 0 bl 22
20 SET.SCREW, 5/8" - 11 x 7/8"8q. Bd.. Cup Pt: - Palm & il il voonis o s 2|2
21 (103097 BLEADE ASSEMBIIY . . coiinie o ol enororleiie Sheus o wisse st o e i SIS e b 2
21A (103098 BLEAPE ASSEMBLY,, (Long Blade)c i o eii 5 5575 sliie o s o aiededpm sl o 2
Consists of Blade which is not serviced separately,
plus items listed below:
22 BOLT, 7/16" - 20 x 1-1/4" Flat Hd. Sq. Nk.
23 WASHER, 7/16" Flat Blade 1o Palnd . o' = simm o st 4 |4
24 NUT, 7/16" - 20 Hex.
NOTE: *The Riveted Fork, with left and right legs and bearing Bracket, is no longer

available. Replace with the welded Fork Assembly, Item 5, as shown. This
will require the additional Fork Spacer, Item 8.

**Available for service, but not included in a complete Coulter and Jointer
Assembly.

35



DEARBORN MOLDBOARD /24t

LN

21 20

Figure 20 - Rolling Landside Assembly

FIG. QTY.
20 PART NO. NAME AND DESCRIPTION REQ.
Group 1-4—ROLLING LANDSIDE ASSEMBLY
- | 103000 HANPSIIECASSEMBY.Y.: ROIING i o oo o ey pany w5 ol & 99 5 a0ss 5o o d
Consists of:

1 |103008 WHEEL, Rolling Landside .. . ... ...... .0ttt enmnennnnnn. 1

2 BOLT, 7/16" - 20 x 1-1/8" Slotted Hd.

3 LOCKWASHER, T7/16" Wheel to Bub: & a5 2ehe meseis be siece o 4

4 NUT, 7/16" - 20 Hex. i

5 | 103005 HUBS Rollmm EandSIdeWHeEel . . . o 5 oo o wvins cae oo s sisa s Sres i i s 1

6 FITTING, Lub€, 1/8" x45/64" X 3/16" . . . . v ot v i et e e e e e e 1

7 [103002 SPINDLE, Rolling Landside Wheel. . ... .......... .. .0 0'ueuuuen.. 1

8 WASHER, 5/8'" Flat .

9 NUT, 5/8" - 18 Hex. Slotted} BPINAVE ORI 0 « s 2 e = iR et o ey 3 1
10 | 103004 WASHER, Thrasti@SQA6RIEBI) | | b sies v sven s oim o domid Soias wrsts o s 1

56



DEARBORN MOI.DBOARD%MJ?

FIG. QTY.
20 PART NO. NAME AND DESCRIPTION REQ.
Group 1-4—ROLLING LANDSIDE ASSEMBLY (Cont’d)

11 |103006 WASHER. “Flat (1=1/321TI) . 2 o5 o e I S S . viein = s 5 siomind 1
12 |300022 RING-RetainIng « 5 vaivis ¢ 509 ¢ 06l & vrs senmneletn s a0 & WaiE swests 3 wa 1
13 105087 SERAPER,; Rolling Landside Wheel . . .. . .oh ¢ ool st o s sies ses s o avas 1
14 BOLT, 7/16" - 20 x 1-1/2" Carr.

15 LOCKWASHER, 7/16" Scraper tol AT N PR e v vos 1
16 NUT, 7/16" - 20 Hex. :

17 (103001 ARM, Rolling Landside WHeel. . o« o inie o anis o srabiae slera & e oms aiers s s s 1
18 BOLT, 7/16" - 20 x 2'" Hex. Hd. . . L

19 NUT, 7/16" - 20 Hex. } Rolling Landside Wheel Adjusting . ... ... 1
20 BOLT, 5/8" - 18 x 2-5/16" Flat Hd. Sq. Nk.

21 LOCKWASHER, 5/8" Armito Fandswlertats o ot ca « 2
22 NUT, 5/8" - 18 Hex.

-- WASHER, 5/8'" Flat - Arm to Landside Bolt. . ... ............ As Req’'d. . 1




DEARBORN MOLDBOARD 2wt

Fig. 21 - Weed Hook Assembly

58




DEARBORN MOLDBOARD ;2% %2t

£ | parT No. NAME AND DESCRIPTION QLT
REQ.
AR
Group 1-5—WEED HOOK ASSEMBLY 2|33
ot |
105089 HOOK ASSEMBLY, Weed (For Economy Plow, Double Botom) i visi s 1
105150 HOOK ASSEMBLY, Weed (For Economy Plow, Single Bottom). . ......... 1
103160 HOOK ASSEMBLY, Weed (For Prior Model Plow, Double Bottom) ... ... ..
Consists of:
1 105004 BRACKET, U-Bolt ; .., MBS 0. L .. oo v e i s s it n e e 1
1A | 105052 BRACKET o s ity (BT o vore = himie = soss & 655 5wl o 506 o s s 1
1B | 103162 ERACEET, H-BOl « it s S5 5 e moanere sisin o wios ' a5 o soirs & o 1
2 105005 U-BOLT, 7/16" - 20 (Refer to Insert teATTY 1
2A [ 103161 U-BOLT, 7/16" - 20 (Refer to Insert “B’) 1
3 LOCKWASHER, 7/16" Bracket to Beam. ...... ... 2 2
4 NUT, 7/16" - 20 Hex. 2 2
5] 103163 RETAINER, e . o R s o s 5 5755 = v o e saee s s xS o U |
6 103165 SPACER, Hetainer:, . o0 e et i 5o 5 s b o 1 1
7 103164 CLEVIB. o - ol SRR 0" . s b o i s fooie o o ® i L 15 1 15
8 BOLT, 7/16" - 20 x 1-1/2 .
9 LOCKWASHER, 7/16" Retainer, Spacer, Clevis to Bracket. . .. ... R 1 (Y i
10 NUT, 7/16" - 20 Hex.
11 |103166 SN % s R S el TR TR S | i
12 103167 TEMEGEREAE Tl & oo s s i o smrrmiatete £ o e SNBSS, i el £ 1
HOOK ASSEMBLY, Weed (Not Serviced as a complete Assembly,
Superseded by Part No. 103160 Shown Aboves) | . . oSNNI . S 1
Consists of:
13 103101 BRACKET, U-Bolt . ... o voir s s woss snia s wisls v ey RS i . T 1
14 103103 U-BOLT, 7/16" - 20 (Refer to Insert PR 1
15 WASHER, 7/16" Flat Bracket to Beam . . cousvivn s 2
16 NUT, 7/16" - 20 Hex. 2
17 1103102 CLAMP, Pivot (Upper and Lower). .................. .. ... .. T 2
18 BOLT, 7/16" - 20 x 2-3/16" Hex. Hd. 1
19 WASHER, 7/16" } Clamp to Bracket. ... .ou . oo it 2
20 NUT, 7/16" - 20 Hex. 1
21 |103104 TINE, Front .............. vi w erEE S el b G u gk SEESEMET , R : 1
22 103105 TANES: REUL « & vowh & 5556 6 5575 5 3h0m o afoe o o G B N e e s 1

WEED HOOK ATTACHMENT PROCEDURE
Insert ““D’’ General Purpose Moldboard Plow:
The U-Bolt is secured on curved section of Beam allowing the Tine Clevis to run parallel with
the beams horizontal surface.
Insert ‘“E’> Economy Plow, Double Bottom:

The U-Bolt is secured on the Horizontal section of Beam allowing the Tine Clevis to run parallel
with the beams horizontal surface, The U-Bolt at this location will be approximately 3 inches
aft of the bolt holding the beam brace.

Insert ““¥”’ Economy Plow, Single Bottom:

The Week Hook Bracket is secured to the Plow by means of the two Rear Brace to Beam Bolts.
Therefore, the position is maintained without further adjustment.

52




DEARBORN MOLDBOARD 2%t

W3 uoISJIaAuc) wesd PIYL - gz 2andig

8€-1 dNOYoO 338

60



DEARBORN MOLDBOARD /Ztbcist

FIG.

PART NO. NAME AND DESCRIPTION

QTY.
REQ.

I =] =1~ Wb

10
11
12
13

14
15
15A
16
17

105146
105147
104331
105091
105092
105093

105101
105103
105105

105142
105142

104301

104313
104306

NOTE:

Group 1-6—THIRD BEAM CONVERSION KIT

Model 10-61 CONVERSION KIT, 10" Frame (Less Bottom). . ...........
Model 10-62 CONVERSION KIT, 12" Frame (Less Bottom). . ...........
Model 10-63 CONVERSION KIT, 14" Frame (Less Bottom). . ...........

BRACE, Beam, Rear (For 01 Frame). . . « .+« v = v ve v vvs v dvie o omin o a
BRACE, Beam, Rear (For 12" Frame). . . . .« v v v v v v v v v et ome v o ne e
BRACE, Beam, Rear (For 14" Frame). . . . . . ... ittt i in v it nn s
BRACE, Beam, Front (For 10" Frame) . . . . .« . vt ettt e e et oo oo s
BRACE, Beam, Front (For E27 F¥ame) . . . .+ v v oon v ivn s aw s v anens
BRACE, Beam, Front (For 14" Frame) . . . . . .« ¢ v vt vt v v oo oaa e
BOLT, 5/8'" - 18 x 3-3/4" Hex. Hd. - Brace to ‘A’ Frame to Beam. . . . ...
BOLT, 5/8'" - 18 x 4" Hex. Hd. - Brace to ‘°‘A” Frame to Beam .........
BOLT, 5/8'" - 18 x 4-3/4" Hex. Hd. - Brace to Spacer to Beam to Brace. . ..
BOLT, 5/8" - 18 x 3-1/4" Hex. Hd. - Brace to Third Beam. . ......... (2)
LOCKWASHER, i5/85 SNSRI, ... .. ..., (2)
NUT, 5/68"- 18 Hex p -« DEUUNNINRSIRREER S ., . ...... ()

TIE ROD, 5/8" - 18 x 14" :

TIE ROD, 5/8" - 18 x 16" } Brace D Frame _ . . . ... ... ---- -3
TIE ROD, 5/8" - 18 x 18"

LOCKWASHER: & & /8 e e e e o s o R R
NUT, 5/8" - 18 HEm: - - -« - - o e s cie v s v o oo

SPACER, Rear Brace to Middle Beam, VLR T S s e e e
SPACER, Front Brace to Middle Beam, G 1 i e

BEAM, LOBZ. « ¢ o cis o5 ierein sttt o e R T e L e e e
BOLT, 5/8" - 18 x 3" Button Hd. Flat Side

LOCKWASHER, 5/8" }Bottom e e e
NUT, 5/8'" - 18 Hex.

SEAT, Coulter Stem (Optional pt. 104974) . ... ... ... ... .........
EYEBOLT, CoUlLer Steml . . .:v.e e sie-s o sie sintie o e e ettt - o
BOLT, 5/8" = 18X 2-3/4" HeX. . .. s s vons sronar g . - < <
LOCKWASHER, 5/8"

NUT, 5/8'" - 18 Hex. Case Hrd.

The parts with quantities shown in parenthesis ““( )’’ are removed from the Two
Bottom Economy Plow when the Third Beam Conversion Kit is adapted and re-
used where designated. Therefore, these attaching parts are not included in the
Conversion Kits.

The following bottoms are available for the above Conversion Kits:

Model 10-162 BOTTOM ASSY., Scotch, Front, 10" . .. .. .............
Model 10-164 BOTTOM ASSY., Economy, Front, 12 ... .............
Model 10-41 BOTTOM ASSY., Sod and Clay, Front, 12" . ... ... .......
Model 10-20 BOTTOM ASSY., Slat, Front, 12" . . . . . .. .. i
Model 10-22 BOTTOM ASSY., Chilled, Front, 12". . . .. .. .. ... oo
Model 10-166 BOTTOM ASSY., Economy, Front, 14" ... .............
Model 10-168 BOTTOM ASSY., Economy Comb., Front, 14" ...........
Model 10-36 BOTTOM ASSY., General Purpose, Front, 14" .. .........
Model 10-170 BOTTOM ASSY., Stubble, Front, 14". . . .. .. ... ... .. ...
Model 10-18 BOTTOM ASSY., Slat, Front, 14" . . . .. .. ... .. ... .. ...

10-61
10-62

10-63

[u—y
—

(o] L
(] e = [ 05 0 I ]

[o-]
B2 DB =

bk ke pd

(=1

[ 05 B - o] =

I -

b B DO

el e T

&1




DEARBORN MOLDBOARD /¥t

Figure 23 - Automatic Lockout Assembly

FIG. | paRT No. NAME AND DESCRIPTION nidd
23 REQ.
Group 1-7—AUTOMATIC LOCKOUT ASSY. (Model 10-31)
For Two-Way Plow (Extra Equipment)
1 |103866 HANDLE, Throwount. - Cs . . .. . (G0 . S S 1
2 CAP SCREW, 7/16" - 20 x 1-1/4" Hex. Hd. .
3 NUT, 7/16" - 20 Hex. Slotted }Handle Lo BPFINg: « v v e v e 2
4 1103865 SPRING, ThrowoutHandle. . . ... ......L................ ... ... . 1
5 (103864 LR VR, Thromont e e e =« e s ¢ oie s o's' s o6 smm o 1
6 CAP SCREW, 7/16" - 20 x 1-1/4" Hex. Hd. Leverio Sopin 9
-] NUT, 7/16" - 20 Hex. Slotted PRIREH Fivin n wine » voann &
T [103861 BRACKET, Tractor, I ES i e . . oo 5ioiere ‘sloiass siomt s sioie & vins o s 1
8 [103862 BRACKET, Tractor, R S S o L . ot v v e oo e oo s sos m s o s 1
9 1103863 LATCH, Throwout Lever o e s vt s o ae e eeee e e e e e 1
10 [103904 PIN, SPPING . o o oo b RO M . . v it b e s e e e e 2
NOTE: When the automatic Lockout Assembly is installed on Tractor, the Tractor Brackets
shown (Items 7 and 8) replace the Tractor Brackets that were furnished with the
Plow and are listed below:
103901 BRACKET, Tractor, R-H. ........................ 1
103902 BRACKET, EERSOTMITIHE . © s anens ¥ e dhe B . 1
e

62



DEARBORN DISC 2tz

Figure 24 - Frame Assembly

a4



DEARBORN DISC Ztbur

Group 2—DEARBORN DISC PLOWS

FIG. QTY,
24 PART NO., NAME AND DESCRIPTION REQ.
Group 2-1—FRAME ASSEMBLY, For Models 10-80
and 10-202
1 |103119 STRUT, ‘Top Lifll; BIEL & .y o viclemmain e o 1
2 | 103120 STRUT, Top Link, L.H, .o ous s sus onutlRRR gty - 1
3 BOLT, 3/4" - 10 x 2-3/4" Hex. Hd.
3A LOCKWASHER, 3/4" Strutito Beameleaiee. . Lt i v . 2
4 NUT, 3/4" - 10 Hex.
5 |103121 BRACE, Top Bt o5 553 556 s 4 then = s oot = 1
6 BOLT, 3/4" - 10 x 3-3/4" Hex Hd. 1
i NUT, 3/4" - 10 Hex. 1
8 LOCKWASHER, 3/4" Brace (o Strutcususuumpi Sl s . 9
9 WASHER, 3/4" Flat 1
10 BOLT, 3/4" - 10 x 2-3/4" Hex. Hd.
11 NUT, 3/4" - 10 Hex. Brace to Long BeamBtieelie les s, L0 1
12 LOCKWASHER, 3/4'
13 103110 COUNTERBALANCE | . ... con o sins s siore o siote on SRR Sl o
14 BOLT, 7/8" - 9 x 6" Sq. Hd.
15 NUT, 7/8" - 9" Sq. Counterbalanceto Plate. . . .. ............. 2
16 |104184 BEAM, Long (Welded ASSeMbBIY). o vue srwmoe sl R S e e 1
17 (104185 BEAM, Short (Welded ASSembly) . .. v v v v v vt oo e e e e e e e 1
Beam Assemblies 104184 and 104185 consist of Beams which are not
serviced separately plus Bolt (Item 3) listed above.
18 |103114 PLATE, ‘BBO «vc « caiy s wrvvis osiis v oot R - . 1
19 BOLT, 7/8" - 9" x 3-1/2" Hex. Hd.
20 NUT, 7/8" - 9" Sq. Beam fo P e e v e vs e 7
21 LOCKWASHER, 7/8"
22 (103200 SHAFT, Cross (Welded ASsembly) & . i anilete oBasl o o o 1
23 U=BOLT, 5/8" - 11" - Cross Shaft . . ., ., o ol e R v’ 2
24 NUT, 5/8'" - 11 Hex.
95 LOCKWASHER, 5/8" U-Bolt: 5 oci § i o s R L e o s s meoos 4
26 103111 BRACKET, ‘Plow Stand s .w.: « v v i SAp NubsgeeRne ) f=e 0 1
27 BOLT, 1/2" - 13" x 1 Hex. Hd. 2
28 BOLT, 1/2" - 13" x 1 Hex. Drld. Hd. ; Bracket to Counterbalance . . ........ 1
29 LOCKWASHER, 1/2" 3
30 103112 STAND;, PIoW s 5 vsala wiaisis & van ooise o SR uoe B o e e e o 1
31 COTTER PIN, 1/2" x 3 - Stand to Bracket, . . . c oo v v vt o oo o e moe e 1
32 [103151 PINSISAEERNL oo dioe + svmin @ simiwie siovese b IO B o @ e 1
33 103152 CHAINGISatebyaPInc e = snG o vie s sk ot Ry N - e il
34 COTTER PIN, 5/32"x 1-1/2"] 1
35 COTTER PIN, 1/8" x 1-1/2" s ol IR o o w i 6 S ® e 2

85




DEARBORN DISC

Figure 25 - Disc Assembly

FIG. QTY.
925 PART NO. NAME AND DESCRIPTION REQ.
; o
Group 2-2—DISC ASSEMBLY, For Models 10-80 2|8
1 1
and 10-202 =8 i
1 | 104187 POXASSEMBIY .- - - e S B S o SWertas & & 64 5 basie m mome s 2|2
Consists of Box which is not serviced separately
plus items listed below: )
2 103130 e e B o e o v s s » o165 o3 64 o o dis o s s 212
3 [103131 R e R e e =« o= e o oo s aassoonesanss 2|2
4 F I R N G e e e e s e ol = 50 s o i 4 6.0 s sare m seiem o emn s 2|2
5 BOLT, 1" - 8 x 4" Sq. Hd.
6 LOCKWASHER, 1" IR e, i s v s § s s Wi e eee e s 3|3
7 NUT, 1" - 8 Hex.
8 BOLT, 1" - 8 x 6" Sq. Hd. 1 [
9 LOCKWASHER, 1" ) 2|2
10 NUT, 1" - 8 Hex. Rear Box to Beam to Tail Wheel Bracket . ...... 111
11 NUT, 1" - 8 Hex. - Jam i |
12 |105431 BRACKET, Disc Sorap e o o s es & sas s 4.9 s = 5ioin o rme s e e mie 2
13 BOLT, 5/8" - 11 x 1-1/2" Hex. Hd.
14 NUT, 5/8" - 11 Hex. Scraper BrackettoBox ............. 2
15 |103128 CONE, Béaring, Ioner o iRttt o iiis o oiais Siels & e 5 5159 o o 4 ok 2|2
16 (103127 RETAINER, Grease, 2-21/32FBPMINEE | . . . cois coeie s & cin u shais o ale 2|2
17 103126 BEALL FIL. oo o e o b L s sis saions soisiance & et or e s 2|2




DEARBORN DISC 20

FIG. QTY
95 PART NO. NAME AND DESCRIPTION REQ
[
3| 8
Group 2-2—DISC ASSEMBLY (Cont'd) 2l a
-
18 |[103125 SPINDLE, DiSC. .0 v v v v enssenn.. SRR S S0 Gloio O 2|2
19 (103129 CONE; Bearing, OULEY . . ..cu v vus o cwins siormsie o S MIIREI — ~ " """ " 2|2
20 [103145 WASHER, Thrust, 1-21/32" LD, . ...uuuuinoensaen e 9|3
21 NUT, 1-5/8" =12 Hex. SI0ed i v s 5 s va v v v v sondbanmggy = = """ " 212
22 COTTER, PIN, 1/4" = 83/4" iwuu sva s swes vonn s S " . " - 212
23 (103123 CAP, Dust, Bearing Box (Prior to Dec. 1, 1950) . ... ...... ... ......... 212
23 [105644 CAP, Dust, Bearing Box (10 Thrds. per inch (Used after Dec. 1, 1950) .. ... .. 2|2
24 (103144 DISEL BRIy ) ey o ibios & g 5 ok N TR0 sunieie e eve e IO L s 2|2
25 BOLT, 7/16" - 20 x 1" Flat Hd. Sq. Nk. : :
26 NUT, 7/16" - 20 Hex. Disc to:Spindle JUETTSEEES 05 o 10 |10
27 [104189 SCRAPER, Angle Disc (Welded ABBEMBLY) , o vvieie & ooiie i R S L, ) 2
28 (103134 EYE BOLT, 5/8" .~ 11 s viaioin o 655 4 575 « womn »vle 0o I b ¢ 2
29 WASHER, 5/8" Flat
30 NUT, 5/8" - 11 Hex. J» EYE BOIL . oo sioieis o vinis o inne o oreie o Ao e 2
-- |105445 BRACKET, DISCSCPAPET: oo o i vs’s siomm mwes sivns wiove AR T 2
e BOLT, 5/8" - 11 x 2-1/8" Hex. Hd.
- LOCKWASHER, 5/8" Scraper Bracketto Box . ... ......... 2
-- NUT, 5/8" - 11 Hex.
-- 105443 BRACKET, MOUBUDE & sccs 6500 o nion 5 mmn n sios 5 soios srnnoli RIS 2
o SET BOREW, 12"~ A8 X LT/ ¢ s05i ¢ vvn v vioine cins o o PO 2
-- |105444 SOCKET, BYEHOIL. v « viois v wurms wrarss siainia 597506 = woce o o he 2
-- |105446 SCRAPER, Angle Disc (Welded ABBEHIINY o v & wwos v sares o 2
-- |105440 BEYEBOLT, 8/4" =40 vcu s 5555 nionin momes b visvos kwonis biaina SR 2
-- LOCKWASHER, 3/4"
. NUT, 3/4" - 10 Hex. } BYe BOM oo o s 5 sus 8 vonknie RN, 2

67




DEARBORN DISC bz

lA‘---,.i N S

| Figure 26 - Tail Wheel Assembly

FIG. | pART NO. NAME AND DESCRIPTION QLx.
26 REQ.

Group 2-3—TAIL WHEEL ASSEMBLY, For Models 10-80
and 10-202

1 [105640 BRACKET, Tail Wheel CarrTier . . . . . ..o oot st e e e s s eneeenennnns 1
1A (105430 SPACER J10 e SR | | | e siaie s b es e ehe s e 2
2 [104183 BAR; ‘TalliWheel SIcol PRSI | . | . s s e 1
3 |103138 SPRING, Tail Wheel AdJUSHIE « « - « « v v v v s s s oe s eee e 1
4 |105415 EYE BOLT, 3/8" - 16 : .
5 NUT, 3/8" - 16 Sq. }Sprmg REESREEBAY; ; « o5 ¢ Slak 5 v i v i v o 1
6 104182 SPINDLE, Tail WheeltWiRaINIIIT | s ees ceiere saise sosie s 1
7 NUT, 1-1/2" - 12 Hex. Jam - Tail Wheel Spindle. . . . . .. .. o0ounnn. oo 1
8 |103155 RETAINER, Greasel, 00 TMEIERIRNNNG | e et s e 1
9 |B-1201 CONE, Bearing; Imer b e o« werie: o sisimie sisiae e o arar avialion seis 1

(3



DEARBORN DISC s

FIG. QTY.
% PART NO. NAME AND DESCRIPTION REQ.
Group 2-3—TAIL WHEEL ASSEMBLY (Cont'd)
10 | 103153 HUB ASSEMBLY, Tail Wheel . . . .. .. .. .. ..ttt it tn e ennennennns 1
Consists of Hub which is not serviced separately
plus items listed below:
11 | B-1202 CUP,; Bearinp; THNEE s cwu w o 5 svmsain s 5 sl MaTaheaimns & smis © swd & & 1
12 103157 CUP, Bearing, Outer. ... . P I I 1
13 FITTING, Lube, 1/8" = 27 X B . o v v vttt vttt et e s e se s onnsannn 1
14 | B-1216 CONE; Bearing, Outer s aws o srs 5 v 4 @5min e sl eRier 5 55t & b 1
15 NUT, 3/4" - 16 Hex. Slotted Spindle 1
16 COTTER PIN, 1/8" x 1" pindle .. v van L dai SRl R e e b s v
17 | 103156 CAP; Tail-Wheel HUb : i o sis v iaie o aios 5 ais & sieie oo ieoiines = o 1
18 |103143 WHEEL, Tail (Fuftow WHEEL) .oc.u v vinss vaivs s siiie v sioe s sioihrs ovadets ol . . 1
19 BOLT, 1/2" - 20 x 1" Hex.Hd. :
20 LOCKWASHER, 1/2" }Taﬂ Wheel to Hub : : i mine ok it 5

@9




TAYLOR DIsc Zs

Group 3—TAYLOR DISC TILLER, Model 10-64

Figure 27 - Frame Assembly

FIG. = QTY.
o7 PART NO. NAME AND DESCRIPTION REQ.
Group 3-1—FRAME ASSEMBLY
1 FRAME, Main (Welded ASSembly) . .....oviivrmmennnneneeen, 1
2 BOLT, 7/8" - 9 x 5" Sq. Hd.
3 .LOCKWASHER, 7/8" Gang Boltto Frame ..............00..... 1
4 NUT, 7/8" - 9 Hex. -
- HANGER, JGane SOORIERTe 28) . ... o oo o5 5 566 s 5765 5 655 5 500 5 mmrore e 1
5 BOLT, 5/8" - 11 x 2-1/4" Sq. Hd.
6 LOCKWASHER, 5/8" Hangerto FPAME .. ocovi v cov e vns v oinie 2
7 NUT, 5/8" - 11 Sq.
8 |103880 PIN, Link, Tractor Hiteh . .. ... .. .. ... .0t tnn it iteennn e, 1
9 LOCKWASHER, 5/8" _ =
11 NUT, 5/8" - 12_;. Hex: } B i oS & wies % S % SN B § pa 1
12 1105355 BRACKET, Scraper (Welded Assembly). . . ... .....ousonnnnnnn. .. 1
13 BOLT, 5/8" - 11 x 2" Sq. Hd.
14 LOCKWASHER, 5/8" Bracket to Main Frame ................. 2
15 NUT, 5/8" - 11 Sq.

70



TAYLOR DISC

FIG. QTY.
o7 PART NO. NAME AND DESCRIPTION REQ.
Group 3-1—FRAME ASSEMBLY (Cont'd)
16 | 105356 SR AP ER, S s s v v smiae T L i 6w e SRR S 4
17 BOLT, 1/2" - 13 x 1-1/2" Sq. Hd.
18 LOCKWASHER, 1/2" Scraperto Bracket . ................ 4
19 NUT, 1/2" - 13 Hex.

il




TAYLOR DIsc Fhos

1819 20 22 21

Figure 28 - Disc and Bearing Assembly

FIG. - QTY.
55 | PART NO, NAME AND DESCRIPTION N
Group 3-2—DISC AND BEARING ASSEMBLY
1 |105352 HOUSING, Pipe (Includes Welded Rear End Cap). . . .0 v v vt vt o oo oo oo 1
2 |105384 NUT, Hous i - o e .~ =y & oo s o o os s sas & Wivia s s o ms 1
3 BOLT, 1/2" - 13x 1-3/4" Sg. BEd_ .
4 NUT, 1/2" - 13 Hex. Shmsing Nut
5 |105380 DISC, Plain, 26" Concapetti— " _ . ... 4
6 |105381 SPACER, Disc . .- JRSSSeS- 3
7 |105382 WASHER, DiSC SPACET =« « -« = s m m e e e e e e e e e e e e e 3
8 |105383 WASHER, DiSC BN « 2 2 2 e = mm m e m e e e e e et e e e eee e, 1
9 105353 BOLT, Gang (Welded ASSemBEYd- - - - - - - . . .00 esee e e 1
10 105374 NUT, 1-5/16" - 12 Hex. Slotted
11 FITTING, Lube, 1/8" Straisht }C‘m =t s o e s s e e s 1




TAYLOR DIsc Aos

FIG. QTY.

28 PART NO. NAME AND DESCRIPTION REQ.
Group 3-2—DISC AND BEARING ASSEMBLY (Cont'd)

12 (105337 BANGER,  GRIZ v o s s szeln 5 aiais & sisiis 5 S 5 w0as soaterdialess % savee vidr @ % 1

13 BOLT, 5/8" - 11 x 2-1/4" Sq. Hd.

14 LOCKWASHER, 5/8" Hanger to Frame . ..........0uvu... 2

15 NUT, 5/8" - 11 Sq.

16 LOCKWASHER, 1-1/8"

17 1105385 NUT, 1-1/8" - 7 Hex. } Hanger to Gang Bolt . ........... .00 1

18 |9N-T44 CUPR, ~Bearing (F1A27T6) . . wowas susfiess simin anisie o sitans @ son = samis = siols s snsie o sk 2

19 (105379 BEARING, Roller (#14131) . . . .. ittt ittt ittt ettt et n s snennns 2

20 (105378 WASHER, REIOINOr. . o sinsinin,s 5eis s s60 & 850 5 5008 ¥ §5% 5 veis 6 o8 Grasl 9

21 |105376 SEAL:;, OILEFEIt) o v s ofieeiies v v s smm « stem & s 5 i § e B slEe W ke 3

22 105377 S B R e L ol g R it o) aicere & S0seid . 6508 6 STREE @ enie o wid 3

73



TAYLOR DIsc Atlos

ST0IJUCD PUE [99YM MOIINT - §Z 9InSd

V) / o

L2 82 O€ 2g €

74



TAYLOR DIScC s

FIG. QTY.
29 PART NO. NAME AND DESCRIPTION REQ.
Group 3-3—FURROW WHEEL AND CONTROLS
Priof t0ISCRIAL #81Y i & wios o wies ® om0 sims @ alss @ s B ORRE B i @ aTENE X
After Serial #BI0: ¢ s 5 s 5 3% 5 0EG B vEs & AR B R 8 Shs 5 aEE 8 de s X
1 105338 ARM, Control (Welded ASSembly). . . - ¢t o ittt v s sn s vt s ossoineesnens 1
2 | 105340 PIN; Hinge. CONtrol AYM. ¢ v oams sisiia. o s deiss vass & Lais sae% v 635 & 1
3 COTTER PIN, 5/16" x 1-1/2" - HINZe PiN. « + o v v oo v eee v ee e e enn s 2
4 | 105341 BAR:: CONEOL s prostess 5 o sa s st Siets § SOrEme SRiags Seas WeaE sare o 1
5 COTTER PIN, 5/16" x 1-1/2" - Bar to Control Armto Block .. ........... 2
6 | 105347 HINGE, Furrow Wheel (Welded Assembly) . . . .. ... .0t ennnn. 1
6A| 105426 HINGE, Furrow Wheel, w/Axle (Welded Assembly) . .. .. ... v v v s vn... 1
7 | 105422 PIN, BEOPOG . 00 o bins o bomt 3 evas sminis & sose w siene o svene & omrs o srmie = sione o o 1
- i PR OW WhHeel HINZE. sow v wavs o sine © srem ¢ o ¥ ¢ 1
A COTTER PIN, 7/16" x 2 {Furrow Wheel Hinge Pin . . .. ............... 2
8 | 105342 BLOCK, SWIVel: & 055 5§ T50f 5ol 3 %0l 5 sumes o ofeeon oo o exsres wiemme e w 1
9 | 105368 WASHER, .
10 COTTER PIN, 7/16" x 2" }Block to HiBE@ aw o wisn o sieis o vite & SWm % Snaid & v 1
11 | 105589 ARM, Draft Bar (Welded Assembly) . . . . . i v vttt ittt et ettt et e ee e e 11
12 105370 SET SCREW, 7/8" - 9 Sq. Hd. Cone Pt. K 111
13 NUT, 7/8” - 9 Hex. Jam TIH 5065 v arale = eei% m Sies = prers w dik
14 | 105369 PIN. Einle, DratteBar S AT c.o oowmn v osiais & siens® s ot 8 aisie s 6ie e s etee @ i 111
15 LOCKW;&SHER, 7/8"
16 NUT, 7/8" - 9 Hex. Jam : :
17 NUT, 7/8" - 9 Hex. R T KA o e alls) el rarisrie o wiei S miEe w e SR e S i1
18 COTTER PIN, 7/16" x 2"
19 105343 BATCIIAEE, o o o viime SeTe o wiiotiniel o MBS v slimsisiin melsocmiie o el 3 e 1|1
20 | 105346 YOKE, Furrow Wheel Hinge (Welded Assembly) . .. .. ...t vnnenn. 1|1
%é 105350 AXLE, Fl}rrow Wl'Iz'leel (Welded ASSemMDIV) ovus s v et R e sy wisle Evisia 1
05374 NUT, 1-5/16" - Hex. Slotted
23 COTTER PIN, 1/4|| x 2" Fuarrow Wheel Axle .. v onm ol sieie e aieia s 1 1
24 BOLT, 5/8" - 11 x 2" Sq. Hd.
25 LOCKWASHER, 5/8" AV 00 HINGE s viavs « o & wais & nail e 2
26 NUT, 5/8" - 11 Sq.
2. 105371 HUB ASSEMBLY, Furrow Wheel . . . . . . cv i viv v onniooceavssineeans 3B
Consists of Hub which is not serviced separately plus
Cup listed below:
28 |9N-744 CUR,; Beaving (FIA2T8) . sicsas wimems swie oanees s shnni § a5 3 el s 2 2
29 FITTING,; Euvbe, 1/8Y Btraight:, i oo s viii s 0dis s ©ia s 5o 5 fei v e o sogthe 10510
30 [105379 BEARING, RONEFIFIALAT). o v e o sums o ime & soins o siminny 3amis o aiise ol fue s 3
31 |105375 WASHER, Retainer (Heavy) vy 5 v & v 5 0% 3 wlibasi sisii & seis wik = senh g il
32 105378 WASHER: REEAINEE:. .. ..ok » enir m siimie 5 eimie v somrs w0 s ssonissbifesm v siwis = svais o vewne e 1l
33 105376 SEAL; OHVEEIE) . « s w0 wosis 4 somen # stevne & suvem Swisis Bosens & sowi B e o sl g H G
34 [ 105377 SPACER, OILSE8T & ¢ sue 5 oo & ves & 9005 5 w0 il Bl s & sl 5 oieth 1 i
36 [105372 PLATE, JGresSe: REIAINEE . v » vive v sisis & soans o slolohiadiers s i 6 siad o sneg 11
36 |[105373 GASKET. -Retainer Plate (Bel). o coou v oan o iviin @ 2ahl oamts s e v sieis s sl s L
37 BOLT, 1/2" - 13 x 1-1/4" Sq. Hd.
38 LOCKWASHER, 1/2" Retainer PlatetaiHubi oo o cave w ane o v o 4 |4
39 NUT, 1/2" - 13 Sq.
40 | 105407 WHEETL, FULTOW o 0 o wnin simoe wymisin wimisie wimimie wie BIMNNEIL L woivis voviie s wisie & 1|1
41 BOLT, 1/2" - 13 x 1-1/2" Sq. Hd.
42 LOCKWASHER, 1/2" Furrow Wheel to Hub. . . ............. 5 |5
43 NUT, 1/2" - 13 Hex.
44 (105403 ROD:, Deptl;, AGUstng 'z = v s simie & 9@ 5 o neae ey @S BERE S@EFR 5 1
45 COTTER PIN, 3/16" X 3/4" = ROd . . . . ottt i it e e e e e et et et e nnn 2
46 | 105406 SCRAPER, FutthW WHEEl o o simu o voen @ af:l ahoomenie siei o ain @ Srvais Bisias s 1
47 BOLT, 1/2" - 13 x 1-1/4" Sq. Hd.
48 LOCKWASHER, 1/2" Scraperto Hinge. . .. ........00 v 1
49 NUT, 1/2" - 13 Hex.

75



TAYLOR DISC Fhs

27

30 28 26 24 23

Figure 30 - Land Wheel Assembly (Prior Model)

76




TAYLOR DISC Aot

FIG. QTY.
30 PART NO. NAME AND PESCRIPTION REQ.
Group 3-4—LAND WHEEL ASSEMBLY, Model 10-66
(Prior Model)

1 |1056357 BRACKET, -LandWheel: .. ivin s van st eitanisess siaion oeiers st & e300 & o 1

2 BOLT, 3/4" - 10 x 2-3/4" Sq. Hd.

3 LOCKWASHER, 3/4" Brackeft to Frame. .. .. .cucs 0 oova va 2

4 NUT, 3/4" - 10 Hex.

5 | 105360 PIN, Tdnky i i aan o iaaimarsc B el oo < o Teis s @/ &ai%i Bae 1

6 LOCKWASHER, 7/8"

7 NUT, 7/8" - 9 Hex. Jam : '

8 NUT, 7/8" - 9 Hex. i I P T R R i i s & o s o aa » v 1

9 COTTER PIN, 7/16" x 2"

10 |105358 SUPPORT, Land Wheel (Welded Assembly). . . . . . . . ... .t ti it v nnens 1
11 COTTER _PIN: 7/16% x 2! — Suppork fo Bracket s B0, 10 0 0L . e ooe 1
12 }105374 NUT, 1-5/16" - 12 Hex. Slotted

13 COTTER PIN, 1/4" x 2" }Support TUTTIS e - e SR o SRR 1
14 |105363 SCRAPER ., Eand WHEE . e B e e Pel s s s 5.5 o maia 1
15 BOLT, 1/2" - 13 x 1-1/2" Sq. Hd.

16 LOCKWASHER, 1/2" Scraper D SEWTE . - - .- s i v 2
17 NUT, 1/2" - 13 Hex.

18 |105359 CRANK, Land Wheel (Welded ASSEmDBIY) . . . o v v v v v oo v em e meaneoneenn 1
19 NUT, 7/8" =8 Hex; Jam = Crank . ... s ol atnusuaiipnspasi B | = = 2
20 |105362 SWIVEL; Cranl. cvi o v o ilene o sraie v e e ol e el vasis (s s 1
21 |105361 BRACKET, Adjusting; CTaNK i s« & sie » o0 areeiam sRm s s 7 1
22 COTTER PIN, 5/16" x 1-1/2" - Bracket to Support. . . . . « v v v v v v v v v vnn 1
23 |105371 HUB -ASSEMBLY, Yand Wheel . . u i . o siuie oieie oo i o o ofe o n oo 1

Consists of Hub which is not serviced separately
plus Cups listed below:

24 |9N-T44 CUP, Bearing (#14276) . . c v o o o o nn i ouobeop e e BB . s & awa -] 2
25 FITTING, Lube, 1/8" Strafpht.. . « . v. « oo 2 . s = s 1
26 |105379 BEARING, Roller (#14131). . cni & saie & v 5 sim s olele = s v s sinia & sieia 2
27 |105375 WASHER, RetaineT (Heavy) . . cu i v o o meivats diuaialelain st vais & aviie 5 ot 1
28 |105378 WASHER, Retalner « ¢ i o o o smoe & sms & oo o e ) crics o siws o sl 1
29 |105376 SEAL, (O] [FEIEY: v oa simmmor o sopie o snwis o sies 5 s O e & siiorie ' S3ioum 1
30 |105377 SPACER, DilSeal . . 7 v o soen o e o siene soeinMaoWesIEe 51 | | L . e 1
31 | 105372 PEATE, CGrease Retalner < 5 s v s s vains desoiasmi shess 4 soie s sale s wiade 1
32 (105373 GASKET,; RetanerPISte: . ; ;a5 evieis osie vpalalatsteas # §155a wares i 1
33 BOLT, 1/2" - 13 x 1-1/4" Sq. Hd.

34 LOCKWASHER, 1/2" Retainer Plateto, Hub .. ............. ]
35 NUT, 1/2" - 13 Sq.

36 |105365 MWHEBRE: Lands ¢ oo somminnmn & i 5 w855 mm sees o o 56 5 sas o o8 1
37 BOLT, 1/2" - 13 x 1-1/2" 8q. Hd.

38 LOCKWASHER, 1/2" Land WHeel AL & voas ewire o sate & svive 5
39 NUT, 1/2" - 13 Hex.

77




DEA.RBORN ONE WAY %

Group 4—DEARBORN ONE WAY PLOW, Model 10-200

34 33 21

Figmre Il - Fra== Assembly

FIG. | pART NO. NAMS AND DESCRIPTION Sl
31 REQ.
Group 4-1—FRAME ASSEMBLY

1 [105529 BAR, Frame. e e o e = = c + oo s s sas s as s o bs 5 ae 1
2 |105530 SUPPOR T, Pin, el el o o & e - - o v s cc o o s o 5 oe s oie o 1
3 BOLT, 1/2"-13x1 -3/ Eex B8

4 LOCKWASHER, 1/2" M== P Sepport to Frame Bar ........... 3
5 NUT, 1/2" - 13 Hex.

6 [105531 PIN, Link, Frachm i o o i i s v s o v v e s v s s 1
'; LOCKWASHER, 7/8" M=d D 1

NUT, 7/8" - 9 Hex.




DEARBORN ONE WAY 5w

FIG. . QTY.
31 PART NO. NAME AND DESCRIPTION REQ.
Group 4-1—FRAME ASSEMBLY (Cont’d)

9 | 105534 HANGER; Beazing . qaiiy sivs 5k i aea i Sohd feie s V60 5 558 5 siihe 5 sl 1 2
10 BOLT, 3/4" - 10 x 2-1/2" Sq. Hd.

11 LOCKWASHER, 3/4" Med. Bearing Hanger to Frame Bar ......... 3
12 NUT, 3/4" - 10 Hex.

13 |105535 EYE-BOLT, 3/4" - 10

14 LOCKWASHER, 3/4" Med. ; Bearing Hanger to Bearing Housing . .......... 4
15 NUT, 3/4" - 10 Hex.

16 |105536 FRAME, ‘““A” (Welded Assembly) 1
17 BOLT, 3/4" - 16 x 2" Hex. Hd. JE

18 LOCKWASHER, 3/4" Med. A’ ‘Erame loiFrameBar. 5... < e swis - 1
19 NUT, 3/4" - 16 Hex.

20 BOLT, 1/2" - 13 x 1-3/4" Hex. Hd.

-- LOCKWASHER, 1/2" Med. ““A”> Frame Brace to Frame Bar .... .., 1
- NUT, 1/2" - 13 Hex.

21 BOLT, 1/2" - 20 x 2-1/4" Hex. Hd. ] ..,,,

22 LOCKWASHER, 1/2" Med. e .
23 NUT, 1/2" - 20 Hex. L 3

24 (105540 PIN, Hitch, Right (Welded Assembly) . ... ... ot emonnnenennneenss 1
25 |105575 STRUT, Weight BoX, FIOOE . v v + siee o0 oieseiars S ) 1
26 [105573 STRUT, Weight Box, Rear.: i o sojeis sonierit e e e s s e 1
27 |105574 STRUT, Weight Box, End . ... .:o iv e oot e 2
28 |105576 BRACE, Weight Box, COTHEL . o souw v s sisiie sanzeheiooie e o oe o ioeis 1
29 | 105577 BRACEKET, Weizght Box, Rear; R.H. . . ilie eeieie sieiotn B UUSNRISSRaEIREINE 05 1
30 |105578 BRACKET, Weight Box, Rear, L.l : oo ianion oot et | 1
31 |105579 GUARD, Trash .o owsn qoues semis swieis oe s srieteRt s BESPRDRRE 25 s & » 5
32 BOLT, 1/2" - 20 x 1-1/4" Hex. Hd. :

33 LOCKWASHER, 1/2" Med. :j;swhe?“;r%sof“ckets -
34 NUT, 1/2" - 20 Hex. ght B R e L v s

35 |105532 BRACKET, Weight Box, Front, B.H. . .wi e st palem B s sas o o 1
36 |105533 BRACKET, Weight Box, Front, L.H. . ... o6« ciasmmmraimiam o s s o atse s s 1
37 BOLT, 3/4" - 10 x 3-1/2" Hex. Hd.

38 LOCKWASHER, 3/4" Med. gﬁ-t?r;cke; to Frame 1
39 NUT, 3/4" - 10 Hex. ANZETIRE e T8 St s aere 4 stete 5 b

40 |105545 U-BOLT, 5/8" - 11 _ 4
41 LOCKWASHER, 5/8" Med.  Counter Axle to Frame Bar ... ............. 4
42 NUT, 5/8'" - 11 Hex. 4
43 [105546 SPACER. CoulterARNe:, ; ss5h ¢ wvs & 055 b Dol el & s & nEs ¥ G i 2
-- |105583 ARNESSIADIHZER  RIFHE . + vibre « s o sies o wnmeis Il e Re s o raeirein o wiwiie o olsiem s 1

79




DEARBORN ONE WAY %

Figure 32 - Disc and Gang Assembly

FIG. QTY.
39 PART NO. NAME AND DESCRIPTION REQ.
Group 4-2—DISC AND GANG ASSEMBLY
Plow -with Square Ganp=BelEUBCate 7ol i v v v idte v s o0 Salhie woatsie sleisia ae X
Plow with Round: GangeBe NS natl . . v oo o viave o saie o o slie omi s o s aleie ae p. 4
1 |105562 BOLT,, Gang, 10 = 80T S BMMIRIT . . o o e o vbis siminae, smim e wimie e e e ne 1
1 |105594 BOET:Gang 1-1 /8P ERBmGR A ERTE. - . o o s G e sein 6 e 5 o 1
2 |[105561 WASHER IS Enid 2 - WS NIN e RET I 0 o e o il sesle S0e s ¥ eEce 4 6 2
2 [105393 N S D ael B e tecta e s o % e & a0 6 S S AN e b A 2
3 T e e e viccis x wisa & 4e s &d a e siisid & 86l 0 eas & s 4
3 I e e e O 4
4 105563 DS R e e - ims 5 i s 54l s & ae s wah ¥ eiok v o 818
5 |105581 23 BENBIGISH DTS i o s L S e PO TP QT 5
5 105595 S SIABI DS DIRTE it i e e S SN T 5
6 |[105565 P OO L, B e e 1 o el sl » ris s swim s »oiye s miss & sisid @ simie o 55 2
6 |105597 SO BT i o= - .« o = 44 & soux = siois = sionn o oere o n o 2
7 105566 WASHER, - Bearing Tl e e st e le e o o0 ool & aaia 6 siale o wlas & whis o sleie © s7a 212
8 |105570 [ HOUSING,; Bear N e e s < e s % 5% s =65 5 5owie v sleie o s 212
9 |105567 SR AL, Grense .. e ilrtic ix e » 1 iaie v sieis ® siers & sidse & o.vce o o 414,
10 |105568 SLEEVE, Bearing Reinmer i REilTeian ven s sl 5 siols 5 sai & o 8 aiebe 5 0% 212
11 [105569 BEARING 5« « vl bRttt et B0 D et s o 39as & svdiia W Sed 8 §oal 5 i 212
12 105571 RN G, . SnaD, B E I R M ko e «: 076 & 4o @ ailee & sraiis & sibite o siels o oo 2|2
13 FITTING, Lube, 1/8" - 21 X 3/ S, v o v v oo i vt e sennnasanosnonnsss 2,12

g0




DEARBORN ONE WAY 25w

J 5789107

=y

6 13

v 2

L‘.
Figure 33 - Coulter Assembly
FIG. QTY.
33 PART NO. NAME AND DESCRIPTION REQ.
Group 4-3—COULTER ASSEMBLY

1 |105547 AT U s wims w s wimens i sweteis FiE WRNEEEE SneA Wi iporele soatele avae 1

2 |105548 SEAL, Grease. o owi 2 558 5 0s 555 5ind 8908 e faiiimlate e e s 1

3 [B-1201 CONE; BeaPilig, INET < csis vhie @ o e 988 s v inl sienaaerss s o sie 1

4 |105555 HUB ASSEMBEY, "COULEEE . « coae 4 60 s s50is 5 simes sinn o simial siiste siarelio o o sovis 1

‘Consists of Hub which is not serviced separately
plus items listed below;

5 |B-1202 CUP, ‘Beatilig; TIMEY wuci v suie simie siaimm smive s stams 5050 o ster OBk e dsrvi stets 1

6 |103157 CUP, ‘Beating, OUEEE,. ..p o midie moane o cmps sasns o ains slesinmiaramh iee N, . 1

- FITTING; Lubé, 1/8'~27 % 3/4" Str. ~Bubijss & cois sale crsiai, cors Bibsm aiais 1

7 |B-1216 CONE; 'Bealing, Ouber v s o sivm wumis wms & ims ke SIR0s0 SHa0s, v wrics s e 1

8 NUT, 5/8'" - 11 Sl Hex. ;

9 COTTER PIN, 1/8" x 1-1/ ”} Bearing to AXle ;w5 ols i ante sine d 5 1
10 |105556 GASKET, Coulter Hub . . .. .....vvuun.n.. A N e, - F 1
11 | 105557 CAP, Coulter Hub . .. ... ... vv v v nn.. SRR NS aivie s e 1
12 SCREW, 1/4" - 20 x 1/2" Hex. Hd.

13 LOCKWASHER, 1/4" Med, }Hub Capto D o ooils wims wewmis sias sans - 3
14 |105558 DISCACouiter; I8Nt .. o0 sivmein svame o mmEr e mies s & e Qs e o 1
15 |105559 FEANGESCOUIEr-Bub, o oy oui pmmiy 6hi Saiaatme sieinis seie 563 san Pois s 1
16 BOLT, 1/2" - 20 x 2-1/4" Hex. Hd.

17 LOCKWASHER, 1/2'" Med. Back-UpRingtoHub..........000.. 4
18 NUT, 1/2" - 20




DEARBORN %MM@

Figure 34 - Frame Assembly

a2




DEARBORN %MMZZ/&

Group 5—DEARBORN MIDDLEBUSTER

2o | paRT NO. NAME AND DESCRIPTION ol
Group 5-1—FRAME ASSEMBLY o
Models 10-28 FRAME ASSEMBLY =1
10-190 FRAME ASSEMBLY
1 |131115 STRUT, Front .o i f80 oiuss o et ig ey L 2
2 103513 STRUT, Rear, Right. ;o ionsionm it MuSEIes. | ., , .. . .o oweie sis 1
- | 103514 STRUT, Rear, Left . . iottitioaounian ot ol o . & ooeie o0 008 mimie oo 1
3 BOLT, 5/8" - 18 x 1-11/16" Hex. Hd.
4 LOCKWASHER, 5/8" SEUE Lo Rear BaTis. Lo cx s v wieie v ol 2
5 NUT, 5/8" - 18 Hex.
6 | 131118 L AT OR,  Top ke P D e s e ol e viee o 1
7 |131008 SPAGCER, Struf ... SPrei i ol ST N . 1
8 BOLT, 5/8" - 18 x 3-1/2" Hex. Hd.
9 LOCKWASHER, 5/8" Locator to Strutto Spacer ........... 1
10 NUT, 5/8" - 18 Hex,
11 | 103495 ERACE, Tool Bar, RIENt. c. « s v sed ot ore o e L« 1
-- | 103496 BRACE, Tool Bar, Tl . ... o v.ois seraie sonieis ents oiore o B~ 1
12 BOLT, 1/2" - 20 x 1-1/2" Hex. Hd.
13 LOCKWASHER, 1/2" Brace {o Rear Bar: [ i o scwpainmee 2
14 NUT, 1/2" - 20 Hex.
15 | 103494 BRACKET, Link Pin and Front Strut. . . .. .o vv vt s o e e e e 2
16 BOLT, 5/8" - 18 x 2" Hex. Hd.
17 LOCKWASHER, 5/8" BracRet €0, Bar i vaws vnis 55l ¥ aas o 2 o 4
18 NUT, 5/8'" - 18 Hex.
19 BOLT, 5/8" - 18 x 2-3/8" Hex. Hd.
20 LOCKWASHER, 5/8" Bracket to Bar to Brace. . ........... 2
21 NUT, 5/8" - 18 Hex.
22 | 103497 DI TAN: 5005 sumrranininin smemin wiws 3 wowin & Ko skl Bsm g Wi sares § 2
23 LOCKWASHER, 5/8" . .
24 NUT, 5/8" - 18 } Eink Pinito Bracket: .. o sami avian sein s fab. o gab 5 2
25 [103492 BAR, TO0L FPODE. . o vow » swos wraciis wesn siesis Saes ol & son St 5 ost o 1
26 | 103493 BAR; Tool, BAY .., o vieis x wmiwie simonis swsers sise & sesrs a5 s odsTise & aes o 1
27 |103499 BIAM ¢ 2006 3 50308 § 5508 8eim fommn misee i w sl & S Ses M wae s o 2
28 BOLT, 5/8" - 18 x 2-1/4" Hex. Hd.
29 LOCKWASHER, 5/8" Beam t0 BaY w0 55005 Giiie 8 s e siene s ace 8
30 NUT, 5/8'" - 18 Hex.
31 | 103500 BOOTFBOAML & 0s o 00 & oine v sieis s simm sisimne simin 5 =506 & 6bs s sres o sisle o st 4
32 BOLT, 5/8" - 18 x 2-1/2" Hex. Hd.
33 LOCKWASHER, 5/8" Foot t0 Beam . . . oo vvvsssssss s s 4
34 NUT, 5/8" - 18 Hex.
35 | 103501 COEEARIEOOL =/ 45 4 500 ¢ = oic o 000 s eom s oiss some o ses onmessss s 4
36 | 103502 SPACIHBIBEER =R 115« ivii 5 ai6s 5 5675 o 6795 560518 »mmie sieene soe o oo o oieie 2
37 BOLT, 7/16" - 20 x 3-7/16" Hex. Hd.
38 LOCKWASHER, 7/16" Collar and Spacer to Foot . ......... 2
39 NUT, 7/16" - 20 Hex.

&

na

oy

a2



DEARBORNW

Figure 35 - Bottom Assembly

FIG. QTY.
35 PART NO. NAME AND DESCRIPTION REQ.
™ |
RO |
Group 5-2—BOTTOM ASSEMBLY il B oy
2|28
Models 10-29 Bottom Assembly, 14" . . .. .. .. it ittt e trnnn 2
10-201 Bottom Assembly, 12" .. .. v sioviv wimion o aia's siale e 2
10-191 Bottom Assembly, 12" (Prior Model). . . . ... ... oo .. .. 2
24
e ——




DEARBORN %&a&%&é@z

NOTE: *When the Runner and Bracket Kit is used Part No. 103517
Brackets are removed.

FIG. QTY.
35 PART NO. NAME AND DESCRIPTION REQ.
| —
RS
Group 5-2—BOTTOM ASSEMBLY (Cont'd) Al
1 ]103504 FROG. oo cooin o suwin o sisin & awns sire o stie e ofamete o R Dol ey 1o Ao s 22
1A 105179 BRI . 5 vince o somie o miovs siassis spssein ssisie ol soen SR e, s:czie 2
2 BOLT, 5/8" - 18 x 5-1/8" Flat Hd, Sq. Nk. 2|2
2A BOLT, 5/8" - 11 x 5" Flat Hd. Sq. Nk. 2
3 WASHER, 5/8" Flat 2| 2
4 LOCKWASHER, 5/8" BottomtoBeam........... 2l 9
5 NUT, 5/8" - 18 Hex. 2| 2
5A NUT, 5/8" - 11 Hex. 2
6 |105188 BRACE, AMACHINGT ., oo 2 i wose siesen Russecs svosm i e mssss serem 5 2
T 1105180 BRACER.  PiDE, .0 soilemstolin s messe ocammm sumse & tieis winlbie shemmis simiens wieis o 2
8 105186 RIUUNNER, Rt cciuiiiony § o o s Seiee v auih s ses 5 2
9 ]105187 RUNNER, L it o S el didme wn 5 ies alsiei elooss sibie o $ie7s o s76% & o 2
10 103515 SHARE ASSEMBILY, A4 L e e o cs o ssie siv w0 s (Marking No. 103506) | 2
10 |105451 SHARE ASSEMBEY . B e e s svisis sa v o (Marking No. 105500) 2
10 127527 SHARE ASSEMBEY, 22t e e s ae oses shaee s (Marking No. LR584) 2
Consists of Share which is not serviced separately
plus items listed below:
11 BOLT, 7/16'" - 20 x 1-1/8" Flat Hd. Sq. Nk. | Share to Frog
- NUT, 7/16" - 20 Hex. andeBrackebEs. . ... Naieie e 8| 8|8
12 [103308 MOLDBOARD ASSEMBLY, RH., 14". . e ccicis cm aem s e e 2
12 105453 MOLDBOARD ASSEMBLY, RH., 12" (Clipped Trailing Edge) ........... 2
12 105181 MOLDBOARD ASSEMBLY, RH., 12" (Clipped Trailing Edge) ........... 2
13 |103307 MOLDBOARD ASSEMBLY, LH.; 14", . . cciis oias o maie simatn et e bt s 2
13 |105454 MOLDBOARD ASSEMBLY, LH., 12" (Clipped Trailing Edge). . . .. ....... 2
13 1056182 MOLDBOARD ASSEMBLY, LH., 12" (Clipped Trailing Edge). . . .. ... e e 2
Consists of Moldboard which is not serviced separately
plus items listed below:
14 BOLT, 7/16" - 20 x 1-1/8" Flat Hd. Sq. Nk. | Moldboard to
-- NUT, 7/16" - 20 Hex. Frogand Brkt. ......... 16 |16 {16
15 |105175 FOOT, Middlebuster (Riveted ASSEmbIY) v v v v v v v v vt et ve o e e e asne s 2
16 [103517* BRACKET, Share to Moldboard . . . . . o v v v v'e v vt ot o e e o eeenneenns 4|4
EXTRA EQUIPMENT f
For Models 10-29 and 10-201 &
Model 10-30 Middlebuster Bottom Runner and Bracket Kit . .. ..... .. 00 v 2
17 |103507 BRACKET, Runne®, TLH. i couis ¢ e siois 5 5755 5 500% 200ms a0 6555 s aioim oee o soons 2
18 |103508 IBHACKET, Runfer, Tl « o v 5 s 5 e sane bt aamls 55 6 2ah ¢ S50 2
19 |103511 NI o2 smiimus arjeone suwiatie imie] i (s3imid] = itsie iomat N e s o e e 4
20 BOLT, 7/16" - 20 x 1-1/4" Carr.
21 LOCKWASHER, 7/16" Runner to Bracket . . . ................. 8
22 |NUT, 7/16" - 20 Hex.




Figure 36 - Coulter Assembly

' FIG. QTY.

36 PART NO. NAME AND DESCRIPTION REQ.
Group 5-3—COULTER ASSEMBLY, Model 10-32
- 103521 DISC, HUB: AND SEAL ASSEMBIY .u.. sei s siase & oo & s 6 sis o alsis & ol 2
Consists of:

1 103051 DISC, Coulter, 15-1/2" PIaiN . . o v v v v v vt s ettt m e e et eanean e 2
2 | 103050 HUB,: Colter; wuisy aaii v v 5 aiue & 56 505 G555 Va5 6 oens s s e 2
3 [103520 FLANGE, Coulter Hibi: & cum wuaiers & sren #sies waims 5E5 5 550w 5 950 5 5es o 2
- RIVET, 5/16" x 1-3/8" Rd., Hd. - Flangeto Discand Hub . .. ........... 6
- FITTING, Lube - Coulter Hub. . . . . . v v it ittt ittt e ee et e ennns 2
4 132942 SLEEVE, Coulter Hub . . . . . .. it ittt ittt ittt et it et eeeeennns 2
5 |131215 BEAL; Dust, Coulter Buby, . a-iis & 555 s 1765 & 6556 5 5iess & aisin v siese sismnin s 4
5A |131031* CAP; Pusl, CORMET HUb . & suves aune @ 5o 5 wane wamons samets & st slasie sisias o 4
& 103519 ARIMU SCONTECT, ,econy sinim o st v Foie o 5058 = R SR Al S it -




DEARBORN %&a&%ﬁd@

FIG. QrY.
36 PART NO. NAME AND DESCRIPTION REQ.
Group 5-3—COULTER ASSEMBLY (Cont’d)

n BOLT, 5/8" - 18 x 4-3/4" Hex. Hd.

8 LOCKWASHER, 5/8" ArmtoiConltenHubl Co08 . o eees 2

9 NUT, 5/8" - 18 Hex. ,

10 BOLT, 5/8" - 18 x 2-1/2" Hex. Hd.

11 LOCKWASHER, 5/8" Coulter Assembly to Beam. ........ 2
12 NUT, 5/8" - 18 Hex.

NOTE: *The old style Dust Cap, Part No. 131031 has been replaced by
a new style Dust Seal, Part No. 131215, This is interchange-
able only when the Hub (Item 2) has been replaced. When this
change has been made, suggest that the old style Dust Cap no
longer be used on this model.




DEARBORN Fubrodler

Group 6—DEARBORN SUBSOILER

Figure 37 - Subsoiler Assembly

FIG. : QTY. :
37 PART NO. NAME AND DESCRIPTION REQ,
Group 6—SUBSOILER ASSEMBLY, Model 10-89
1 |103361 BRACKET, Top Link (Welded Assembly) . . . . v v vttt v e e oe oe e eeeeeens ;3
2 BOLT, 7/16" - 20 x 2-3/8" Hex. Hd.
2 [103359 BUSHING, Pipe, 3/8'" x 11/16" x 13/16"
i LOCKWASHER, 17/16" Bracket to Shank .............. 1
- NUT, 7/16" - 20 Hex.
3 |103358 S AN, SUD S e o s e s /sis. asiis & sare o boais wrecsrs shviars siiemasalas 1
4 [103351 FRAME, Lift (Welded ASSembIY) . . . v v v v v vt oot e et et e e, 1
5 BOLT, 5/8" - 18 x 2-7/8" Hex. Hd.
- LOCKWASHER, 5/8" 3 Shankto Liff Frame . ... + siss arese ons 2
- NUT, 5/8" - 18 Hex,

88



DEARBORN Frbrocley

FIG. QTY.
37 PART NO., NAME AND DESCRIPTION REQ.
Group 6—SUBSOILER ASSEMBLY (Cont'd)
6 |103360 BRACE, Shank t0 Frame. v v v v v v e vt e o e ot ottt oo snonenenenneesnsa 2
7 BOLT, 5/8" - 18 x 2-1/4" Hex. Hd.
- LOCKWASHER, 5/8" Brace toShank's o o v & wesi 5 ves § o 1
- NUT, 5/8" - 18 Hex.
8 (103366 PIN, Hitch .
8 NUT, 5/8" - 18 Hex} Brace 1o Lt Erame n s waiin s ssie & a5y was 2
9 (103365 SPACER, 3/8Wx 1118V A BBl 5l o o wievers wisiers §arete Ewiete wieis 2
10 BOLT, 7/16" - 20 x 2-1/4" Hex. Hd.
-- LOCKWASHER, 7/16" Stop for Top Link Bracket. . ......... 1
e NUT, 7/16" - 20 Hex.
11 [103354 FOOT, SubBSGiler i il ettt sl e el s siwie sieis & slste s were s Hare s il 1
12 BOLT, 5/8" - 18 x 2-3/4" Hex. Hd.
B LOCKWASHER, 5/8" FOOt to Shank . o v v v v v v nen e 2
L NUT, 5/8" - 18 Hex. J
13 103357 CHIS L, SODS 0T e o = toave & sasce » miss & siais & Garls o o e W alee & e 1
14 [104463 BOLT, 7/16" - 20 x 1-3/4" Flat Hd., Sq. Nk.
= LOCKWASHER, 7/16" Chisel to FOOt . . .. vvvun... 1
=5 NUT, 7/16" - 20 Hex.
15 (104464 BOLT, 7/16" - 20 x 2-1/2" Flat Hd., Sq. Nk.
- LOCKWASHER, 7/16" Chisel to FOOt . . v v v vevvnn. 1
-- NUT, 7/16" - 20 Hex.
(132221 DECAL, 8-5/8" x 1-5/8" (Dearborn Farm Equipment) . . . « « « v ot v o v v v v ... 1




DEARBORN it

SHARE REFERENCE LIST

Type Plow and Bottom a =
= B
g &
Standard Two-Way Economy ; .
= X e = e
2 Z - o o=
2 | SHARE 5 E ﬁ 5 o Frame |« [ — Z = oo
o [a ol o ot R =] 1 04 —
é PART o CE (T3] L (L (P L Sze 2 > =) UE: E EE
9 > HEHBEEEE g & S |=| B 2%
N NO. - 2, -1 i Rl Ml (Rl 5 S @) (&) S <
2 3 51515 8 2l 2 2] |8 Ll oS
= =B8] |&|Z|&|&| E|l E| E|E|la|>|ola ’ S
Slel3 12151 & 8l &l gl= |~~~ 3 &
olw|l=|wR|IE|S|&8]|&| e e| | © =
a|&8|5|al8|&|8|S| 8 8sls < @
10 | 100265 |@ Reg CS 3 9 101265
12 | 100246 ® Reg CAR | 2 |12 101246
100962 X Reg €l 2 12 100962
104235 ® Reg CI 0 12 104235
100967 ® Reg sC 1 |12 612-SC
105325 b4 X | Short HT 2 9-1/2 | 104440
104420 ® x | Reg HT 2 | 12-1/2 | 104405
14 | 100983 & Reg sC 1 14 614-SC
100485 ®|® Reg CAR | 3 |14 101485
105326 % X|x|x x | Short HT 3 11-1/2 | 104441
104421 x |® X | Reg HT 3 | 14-1/2 | 104410
105435 b4 X | Short HT 3 11-1/2 | 105437
16 | 104210 ® Alfalfa | SS 3 18 2W-16-A
104212 ® Alfalfa | SS 3 18 2W-16-LA
105327 X | x X |X |X |x | Short HT 3 13-1/2 | 104442
104422 ® x |[®| |x| Reg HT | 3 |16-1/2 | 104413
105066 X x X | Short HT 3 13-1/2 | 105076
105067 ® x | Reg HT 3 16-1/2 | 105075
18 | 104423 X |® X |®@ |x | Reg HT 4 18-1/2 | 104416
105069 X |® x | Reg HT 4 |[18-1/2 | 105073
105328 X x | x | Short HT 4 |[15-1/2 | 104443
105068 X x | Short HT 4 15-1/2 | 105074
20 | 105047 5.4 X |X | Reg HT 4 20-1/2 | 105046
105434 X x | Reg HT 4 20-1/2 | 105436

NOTE: When ordering shares give number shown in Part No. column only.

SYMBOLS: ®

- Standard

X - Optional

CAR - Carburized Steel
- Chilled Cast Iron

CI

CS
HT

LH
Reg

}

Cast Steel

Spec. Heat Treated Steel

Left Hand
Regular

RH - Right Hand
SC - Soft Center Steel

SS - Solid Steel

90




DEARBORN St

NUMERICAL INDEX

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.

. 9N-T44 Cup................ 73,15, "7 103002 Spindle. ............. 56
SN=1184 WY L o avms @ v & e s 50 103004 Washer ............. 56
B-1201 Conéiny wivas s o @ wen s 68, 81 108005  Habis s ong 5 v 5 v & e 56
BEL202 QDG ¢ aen 7 el sei 69, 81 103006 Washer ............. 57
B-1216 CONE i v tnie v wimiaie smine s 69, 81 103008 Wheel . ............. 56
100246 BHATE. o i o sussw w0 syms = 5 90 103017 Bracket .. ... o ive s o 27
100265 SNATE., . sice o svas o eaen 40y 90 103018 Bracketco « cunem w ami ¢ by 27
100485 BRATE: « wam v S SRS 90 103009 Brackeb . i i i v o - e 27
100962 Share: . v+ seie o bk 90 103029 Iocator ............. 27, 29, 31
100967 ] 18 LIRS R e 20 HG3B3ORNSBeamCl. . o o saea woa 27
100983 SRABEAIL S e i i vy o S0 103031 IBEITEERR N8 oo v sl 0 vl 27
101550 Moldboard Assy. ....... 37 103033 BEace oo o s v 27
101553 Moldboard Assy. ....... 37 103034 Braeelsod-cnto. i ... 27
101567 Moldboard Assy. ....... 39 103035 Bracel v S atutiusmeRt 1 27
101569 Moldboard Assy. . ...... 41 103038  Bracket . . ar. ofaere sun 27
101582 Moldboard Assy. . ...... 47 103039 U=-Bolt. . . iveie s snctonioints 27
101583 Moldboard Assy. . ...... 47 103040 Bracket ; ;..o st o s 27
101591 Eye Bolt & Nut Assy. . ... 43 103041 U-Bolt.............. 27
101592 Brace: s v i sn% iminm e 43 103042 Disc. ............... 27
101593 Brace............... 43 103045 Bt . o v 5 s s sea 27
101594 SPACEY oo « siwis 4 womves s 44 103048 Disc & Hub Assy........ 52
101595 SUPPOEt = v wan w smses s 43 103049 Disc & Hub Assy........ 52
101600 Landside . ;<4 v 500w o 36 103050 Hub . ... ....¢e00eee.. 52, 86
101634 Landside ............ 38 103051 Dise .. ..o vveeennn 52, 54, 86
101638 Landside ............ 40 103052 DESE %o s vies ¢ vre 5 s s 52, 54
101650 EPOF: yain s 6 svais w winls 37 108054 SEBrkire: 5 cav © wen & venw 53
101656 O ooy wiannie ¥ wiess 5 Sass 43 103055 Forkiw: v viten v osieli s 53
101667 EEOB Gmce siuais v sivia o v 38 HO30B2T - IPIII . o oemie simioin onimis o 53, 55
101669 8 50T, R 41 103065 Chain Assy. . ......... 53
101800 Pt s ot 37 103069 Stem ASSY. ........... 53
101806 Plate . o e e St 44 103070 Stem ASSY, v+ e v v o v v v 53
101850 S e et S TS 37 103074 Bushing ............. 53
101867 Shim ;. . Se ol o= 39 103075 Collar . .........0... 53
101869 Shim o . o .o -Rtr 41 HOFOT6; AR & s o wemeen s 53
103000 Landside: ... . o el 56 103079 Disc & Hub Assy........ 52
103001  Armi. .. . ... ook Lo 57 103080 Disc & Hub Assy. . . ... .. 52

91



DEARBORN st

NUMERICAL INDEX (Cont'd)

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
103081 INSC, cvpme x siom s s & 65 52, 54 103155 Retainer. .. .......... 68
103082 DISC: v aeevs v wieis svsmss 52, 54 103156 CapP v v oo 69
103085 TieROA & yraveis wmnn el 27
103088  Spacer.............. 27 103157 Cup e o e wvaa us 99,81
103089 TIEROA . vove v siwie o ssiods 27 103160 Hook Assy. . .. ........ 59
103090 BPUREY" . wwnwne wumiss wichelags 27 103161 U=BOM . vie wremms o s 5 s 59
103097  Blade Assy. .......... 53, 55 103162  Bracket ............. 59
103098 Blade Assy: < vive o o ws 53, 55 103163 Retainer. . ooy voian sas 59
103101 Bracket . v i o eiiie o 59 103164 Clevis « . o ivs o vne s sine 59
103102 Clamp . ............. 99 103165 Spacer . ............. 59
103103 U=BOIE e o wvens w ssosysmes 59 103166 TN o oris pmsieses = vimoitis 3 Graits 59
103104 FMEL v s = wpars ), spete vl 59 103167 TN, o i swm v cini 6 o 59
103105 TANEL i summswnede Sia 59 103200 Shaft o v wams w swm 0 omw 7 65
103110 Counterbalance . ....... 65 103211 Hub oo San 5 a6 someie 54
103111 Bracket . 5570 v oiein b i 65 103212 Cap.ccucn,. 54
103112 Stand . .............. 65 103307 Moldboard Assy. ....... 85
103114 Platel oo o wvise o svim 5 svn 5 65 103308 Moldboard Assy. ....... 85
103119 BEUL o5 & win = e & 0l & 65 103310 BOEINE: o wer il v wdn 33
103120 BEPIby s o 5600 Geiee o 65 103311 Tabs ¢ Swa % 053 Saie o ara 33
103121 Brace. . v« . .veewoonens 65 103312 Washer ............. 35
103123 Cap................ 67 103351 BXBINE o cove, wwmonm & wie 5 sl 88
103125 SPIOOYE:. v wiminns ssmsss. s 67 103354 FOOE: vinos simmsie & avame Soan 89
103126 BEAL: 0 sess e ST 66 103357 CHISEL G v s 5 sl arves 89
103127 RetAINer ;5 & s 5 na e 66 103358 Shanlt; i $m5m % el s o 88
103128 CONE 5 siivi 5, latanette o SN RS 66 103359 Bushing . ............ 88
103129 Cong s, o 8 VI a e 67 103360 LETEHTEE i e 89
103130 511 {2 R A P S s 1 66 103361 Bracket 5o 2 beie 5 e 3 88
103131 CUEN: s w oseve @ 20 5 o 66 103365 DPACEDY: o srans iy sl Toiain 3 89
103134 Ly Bolb; viss 5.85%5 0 e 67 103366 PINng ity 5507 S afans e el 89
103138 Spring . ............. 68 103492 BAr 5% § Gieie 0 momomn somenis s 83
103143 Wheel .......¢000c00a 69 103493 BAT e w st © wiwns ¥ wiers 5 @ 83
103144 DISCL.le srvan woamnm sumg o 67 103494 Bracket: .uie womm v aivn g 83
103145 WAaShEP! w5 wiig s swaven s 67 103495 BraCe! cvam = srgimy sem. s i 83
103151 PI G § 0% & 505 5 cueme ol 65 103496 Brace: ;s : iivie v soeve v o 83
103152 Chain. . ............. 65 103497 Pin 5 .oviene sidiein o simis s 83
103153 HubAssy. ........... 69 103499 BeRIN:. . cooq s samis s 83

92



DEARBORN bzt

NUMERICAL INDEX (Cont'd)

PART NO. PART NAME I PAGE NO. PART NO. PART NAME PAGE NO.
103300 POOE: & wvis o ams v oows w s 83 103891 Sheave:; ; i v vwh & v a5 & 33
103501 Collar um caves wanain ds 83 103892 Brackel i i 2 oiuii 5 s & 33
103502 SPACeY s daeN SRR SR 83 103893 Sheave . ............. 33
103504 ELOD: 0.5 o 505 o spermum minse 85 103894 Eables i crionss wamm Pams & 33
103507 Bracket ............. 85 103895 Clamp ASEY. . vuies s & 33
103508  Bracket ............. 85 103897  Arm. .. ..., 33
103511 RUDNEr. . « sam v ows » ans 85 103898 Latehs r tofm meld Saiasts 33
08518 SEE s 5 ant § s s s 83 103899  SPring . ............. 33
103514 Strut . .o vnr e e 83 103900 SPACET & .onon o s v s 33
103515 SBAEE ww snmais w mae = s 85 103903 Wzench: e s sy v g 33
103517 Braeket « « vu o v o s s 85 103904 PiNes e @ sale o sieias s 62
103519 AT s & awiia & @iay § e 86 103905 Bushing ............. 33
103520 Flange v wvions wsmy ¢ was 52, 54, 86 103906 Shud) = SIS, e s 33
103521 DiSC. o0 « viwivie o oios w wiein 86 103907 Framel. o nmliitte d sis mos s 33
103797 ChalniASEY.,: e seose swmn 53 103911 Extension .. « ciciis v 37
103799 CLevis . . vsm & v & s 93 104182 Spindle. ;i i s s 68
103813 FOTK o w wiws 5 s70is 5 siils 3 53 104183 127 R =« o - 68
TONBIE  humaies ¢ ovs 5 oh & 2at 53 104184 Beam............... 65
103817 Fork ........0o00uu.. 53 104185 Beam . : v s osis s sceligara 65
103861 BRACKEt + vivve & s o sele s 62 104187 BOXASSY v s ils o s smea 66
103862 Bracket . oG v cimael sk 62 104189 Seraperi— s bt et 67
103863 Latchoe cnie siaids Sakes - 62 104192 SiatIASsy L sl i b e 43
103864 Leverin alaaes e 62 104193 SIatASSY: . . .l v oieiaries 43
103865 SPTInG . s o i Bl ., 62 104194 Blat ASSY.. « cosn 5 we 5 o 43
103866 Handle', .o s s o o s 62 104195 Blat Assy.; « wuw s wan 5 v 43
103874 LAnk. © & s o 2 o sten s @ 33 104196 BIABASSY:: & v 5 it ¥ B 43
103875 Shaft . . sen o ves e s 35 104197 Landside Assy. . ....... 43
103878 EyeBolt............. 35 104198 Landside Assy. ........ 43
103879 EyeBolt............. 35 104210 SBE. siewr v even w Siews o ims 47, 90
103880 Pin........... o 33, 70 T0ER1S BEERE: s s o 5 s & o 417, 90
103883 e s e S 33 104216 Brage: ias iilels o efete s 47
103884 BYS et S v dn s 33 104217 BRACE. vouiv vomimin m visie oo 47
103885 Eaimli < e e e e 33 104219 Landside Assy. . ....... 46
103887 Cap . Lol A s 33 104220 Landside Assy. . ....... 46
103889 Bracket - 0SS RU T 33 | 104225  Heel ... skt s 46
103830 SPACET . « o ive mo s siore 33 104226 Heell - O L s e S 48




DEARBORN et

NUMERICAL INDEX (Cont’d)

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
104227 Plate v siss 5 s saies s 47 104401 FROE o st/ ave i eiatalat 49
104228 BEXOR o mimie simimge sussene womsh 47 104406 Plate sy sain & vl oo nat 49
104229 FROD mcwnn wimsens wusies ws 47 104407 BEACE: o pomie v ad e o aohes 49
104231 Moldboand: . s wsvess s 45 104417 PlAbe .o vore w ssmres suwsibors 49
104233 Landside: ; <oew s v 45 104420 Bhare. o vomew v 5 s s 90
104234 Landside ............ 45 104421 Shar€ice wva o sivn o vt @ s 90
104235 Bhare. . .. siss s 005 ian 45, 90 104422 Share; : sous s = Punss 90
104239 Shin. . . ...ouvuesnns 45 104423 Share............... 90
104241 Draw Rod'. civi s siese 5 svess 45 104424 Moldboard Assy. ....... 49
104260 Beaniic i « s & e e 35 104425 Moldboard Assy. ....... 49
104261 BeANL . v & 55 & §is & s 35 104426 Moldboard Assy. ....... 49
104262 rye:Bolt: . sa. 5 vaa o vt 35 104427 Moldboard Assy. ....... 49
104301 BEAMT ..oco o simim on minse w0 aisze 29, 61 104428 Shin Assy. 49
104302  Beam............... 29 104444 Plate............... 49
104304 SPAEBT i v v s % soaih & &ars 29 104463 Bolt 49, 89
104306 Eye Bolt, i voia v vo0 s v 27, 29, 61, 32| 104464 Bolt 89
104310 AP, s ¥ $W @ R a sala 29, 32 104474 Bolt 29
104313 Seat. . ......oiu ... 27, 29, 61, 32| 104475 Bolti: s sa 5 i = aan o 27
104331  Brace. . ......ouue... 30, 61 104974  Seat. .. :'veseoessosss 27, 29, 32, 61
104333 PR, s & vios 5 sk & 30 104990 Brage: & wun w e 5 sy s 45
104338 D & Eib KRS v anes 54 104991 Brace. . ... .o vnean 41

104992 BYACEL« v wwiss & s W & 39
10255  Disc & Hub Ass¥esaie & valk od 104993  Brace. .............. 37
104344 Snubber . ............ 29, 32 104994 Landside . . .. ovuun. .. 40
104355 Landside; . .oe o soee o wiwis 49 104995 Landside . oo sgisis b 38
104356 Landside. . . .......... 49 104996 Landside ............ 36
104362 Clamp' ;s s s & aena 5 s 55 104997 PO = o wrave & omme & anena o 45
104363 Arm: i s s 5 awh § e 55 104998 Landside. . .. ......... 45
104364 Stem . ....... ... 55 104999 Landsidesz: s o 5 9ds & 4 45
104371  Bracket . ............ 29, 31 105004 Bracket . ............ 59
104372 Bragkel . ¢ v v sieis 5 svae 29, 31 105005 T=BOM s cisie o wonen somims one 59
104373 Bracket:: ¢ v v ews @ o 29 105047 BHATE, e wwidie aiw o v 90
104375 Shaflt s o v & sovis 8 was 29, 32 105052 Bracket . .« vuin 59
104376 SPAter .. . saii s aleis s v 27, 29, 31 105054 Landside o wans ain s o 49
104380 Disc & Hub Assy........ 54 105057 Brace. . - : soien spins e 50
104381 Disc & Hub Assy........ 54 105058 BraGe: » e oo ooielagaits 50
104383 RN TR i s s e ate 29, 32 105059 Heel 50

94



DEARBORN Jborot

NUMERICAL INDEX (Cont’d)

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO
105060 HEBL .. swm v s 5w 50 105180 BPACET: & v v v v oeE & 85
105063 Shin Assy. ........... 49 105181 Moldboard Assy. ....... 85
105064 Moldboard Assy. . ...... 49 105182 Moldboard Assy. ....... 85
105065 Moldboard Assy. . ...... 50 105186 2111 (117 =) o A 85
105066 Share............... 90 105187 RUBNET : iciwve wims swsidne 85
105067 BRATE. » o cee v e anwim a2 90 105188 Brace = wsias psmieenis 7 85
105068 ShAT€ e suaims cimiais witmak 90 105325 SRARERS Srediy Sk & B 5 v 90
105069 Sharert s molns crad & il 90 | 105326 SHARE. . w00 o oine o simie o 90
105077 ) o L el e Rl i 49 105327 SBApOIET. © . o e e 90
105078 EandsSide on o e s 5o ahn 49 | 105328 SRR i aa e e 90 -
105079  Brace............... 49 | 105337 ‘Hamger.............. 73
105087 BCTAPET vve v sise somois o 57 105338 AT s s e e 5
105089 Hook ASSY. « + ves ives = ave 59 105340 PRy st e e 75
105091 BEAEE! soven s winn DR 30, 61 105341 Bar s o NS 75
105092 BPACE; ne s vmis deis o e 30, 61 105342 BIGRIKE , . e o o e e 75
105093 Braee: qvn 5 5% 7 owh 5ol 61 105343 = e 75 ity o s 75
105095 BEACES .0 = 505 5 simn o ale 32 105346 YOKE & wvavnw sl Siepoionaes 5
105096 BEABES i = aivis o soons oo 32 105347 BANge. viure 2 s 5 3ians e 75
105097 BEAT. w0 v soes o aniaartete 32 105350 ARV & Caii v SRl ¥ EE E e 75
105098  BPACEE oo - iivu balien 32 105352  Housing .. .... o DL 72
105100 Tie Rodiqy v sisarines 29 105353 Boltaemse & = 72
105101 Tie Bod .. o avmdas - was 61 105355 Bracket e o voos w simie i 70
105102 e Rodis aeii., e o eoms 29 105356 SCTAPET ol = wown ivsvivne i ia &
105103 TieRod ............. 27, 61 105357 Brackebsi: cuiis vy sien 7
105104 TieRod ............. 29 105358  SUPPOTt .. .. ...rn. ... 77
105105 THERBOd:s & vown @ wes w svess 61 105359 Crank. ... oo oo w5 oie 7
105106 R ROA. 1 o s @ aew ool 29 105360 BN s v 5 snwis ® sne 7
105142 ORACETE: o i v aaie s e 4 61 105361 Brackel' s« cas w was o wes i §
BESRSS S SIACEr C . s s s 27 1053827 Swivel <. .. .0 .ol s e 1
SIS R S . . e s 29 105363 SCPADET 5 & vein 5 wes wirars T
105145 T TN e 29 105365 Wheel 5 i dai 5 e sustall 7
103146 IR S s 61 105368 Washer: . ... o080 A0 75
105147 T R e e e = o = o as = 61 105369 PN . Soie Susmreia e e et 75
105150 Hesk Sy e e o s 59 105370 Set SCrew . s uatae aieiaioe 5
105175 Vool . . . 0SS 85 105371 Bub ASSY: - oo o aisa s 75, T
105172 Fros . . o o 85 | 105372 PIale . o g o maaa eaa T2, T

5



DEARBORN Zbccrt

NUMERICAL INDEX (Cont’d)

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
105373 Gasket . v v v v i i e e e 75,77 105546 SPACET o0 o neis o vissrel o iiN 79
105374 Nt e 5 0@y il aeinss 72, 75, 11 105547 AXNE: e vaien 5 i s v 81
105375 Washer, .. .....co000.. 75, 77 105548 Seal. . .....ovewuunnn 81
105376 Beal saw sk s ST e 73, 75, 17 105555 Hub ASBY.. i sieats st s 81
105377 BPACET w01 avmincs wiesnie siwin s 73, 75, 17 105556 23101 3 o W 81
105378 Washer ..... Lt ! BESNE T 105557 Cal e win o % Bevee sieite s 81
105379 ~ Bearing ............. 73, 75, 17 105558 INSG, ey apmrnsitel S AL 81

- 105380 PISC: as s wieis seies 72 105559 FIange . . cwi o mimne s 81
105381 SPacer . . ..ot vt n e a 72 105561 Washer:. . , J. o e 80
105382 WESher:=; s s s s 72 105562 BOlt. i v v wmin bR aels 80
105383 Washer. .. ........... 72 105563 DASC: i o iaii o by S 80
105384 Nab o oon saess o s b 72 105565 BPO0L ow & v o b o IR 80
105385 NULIS o i e Buae i ST 73 105566 Washer. » vos v ivis ot 80
105403 BOd s wnssns ssmsin s 75 105567 Beal e wwren sees crszatels 80
105406 SCTAPer 5 &.ifeli dali s v s 75 105568 Bleexe ; iuias ivns vkl 80
105407 WHEETE e avsevms wnema eee 75 105569 BEABINE e sz s 80
105409 Pork: sav. imn vek s WA s 55 105570 Housing: i ssn s o ol 80
105413 BPACET vis sunsw smnow v & 55 105571 BRI v oiacmys pan s som o 80
105415 Bye:Bolt: vzivs vion s s 68 105573 Btratcc su v sws v sen 79
105422 BN ovios wiesisrs siste ¥ paspees 75 105574 SRl . o ovoe s mme o s 79
105426 BINGe: s waas veiis el o 75 105575 BEYUb:: & s v v v e 79
105430 SPacCer . .. ..o ivv e 68 105576 BLACE! , voove w rivie mivsmg 79
105431 IBeaelcet & s e < sy 66 105577 Bracket: .. 5o st e 79
105434 SHAaTed: v« Snise wim o suobe | 90 105578 Bracket: ..o » wisus sareie oo 79
105435 Bhareli s vt dvis 5 aaiE a 90 105579 Guard: . oown @ FeRElon 79
105440 EVEIBOIE, e o sww o mieis s 67 105581 Spacer . . ... i i i 80
105443 Bracket 5 ivs s ses v s s 67 105583 AT 505 5 'S siams gy ess 79
105444 BOCICCOMEN . o e b 67 105589 ATy W ot e eineis iR 75
105445 Bracket . ... ... G oaae e 67 105593 Washer o s v s 80
105446 DCEAPOT ALy o s nawideie 67 105594 Bolt... coceir i oinnti 80
105451 SHATE S it B B E e b 85 105595 Spacer cniw i sany o ok 80
105453 Moldboard Assy. . ...... 85 105597 BPOOL . 4 ovis v o o mmei T 80
105454 Moldboard Assy. ... .... 85 105640 Bracket . . ;s et 68
105527 TR P nn e 55 105644 Cap.. + o0 ool T 67
185529 i S e 78 111057 Pin . o oot e 33
105530 T A RO R L 78 112221 Decall, . o loral iR g2
L e R P 8 127527  SHATE. . oo cik o aEE s
105532 RCACEEP e . 79 131008 Spacer s sees ek =
185533 BRCEREY - Lo o e 79 131031 Cap. oisiovs cienipa i S =3
B553¢ Heoser ............. 79 131115 Sirut .. s am e R <

e Tt T A A T 79 131118 Locator - . - = SR =
B e oo 79 131215 Seal. . .cpm i
LT T e e 79
05585 UBol._._.__........ 78

S www.ntractorclub.com



	Front Cover

	Preface

	General Information

	Model Index

	Group Index

	Illustration Index

	Alphabetical Index

	Moldboard Plow (Prior Model)

	Economy Plow, Double Bottom

	Two-Way Plow (Prior Model)

	Taylor Disc Tiller (Prior Model)

	Disc Plow - diagram

	One-Way Plow

	Middlebuster

	Extra Equipment

	Frame Assembly, Moldboard (Prior Model) Plow

	Frame Assembly, Double Bottom Economy PLow

	Frame Assembly, Moldboard Plow

	Frame Assembly, Two-Way Plow

	General Purpose and Stubble Bottom

	Sod or Clay Bottom

	Scotch Bottom for 10-inch frame

	Slat Bottoms

	Chilled Bottoms for 12-inch frame

	General Purpose Bottom, Two-Way Plow

	Economy Bottom

	Coulter and Jointer Assembly (Prior Model)

	Coulter and Jointer Assembly

	Rolling Landside assembly

	Weed Hook Assembly

	Third Beam Coversion Kit

	Automatic Lockout Assembly (Two-Way Plow)

	10-80 10-202 Disc Plow, Frame Assembly

	10-80 10-202 Disc Plow, Disc Assembly

	10-80 10-202 Disc Plow, Tail Wheel Assembly

	10-64 Taylor Disc Tiller, Frame Assembly

	10-64 Taylor Disc Tiller, Disc and Bearing Assembly

	10-64 Taylor Disc Tiller, Furrow Wheel and Controls

	10-64 Taylor Disc Tiller, Land Wheel (10-66 Prior Model) Assembly

	10-200 One Way Plow, Frame Assembly

	10-200 One Way Plow, Disc and Gang Assembly

	10-200 One Way Plow, Coulter Assembly

	Middlebuster, Frame Assembly

	Middlebuster, Bottom Assembly

	Middlebuster, Coulter Assembly, 10-32

	10-89 Subsoiler

	Share Reference List

	Numerical Index




